
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.



~ Parts Catalog
QSGBA
QSGCA
QSGCB
GENERATORSETS

Printed U.S.A. 960-0257 (Spec A-E) 4-93
Replaces (Spat A-D) 7-92



This cataiog applies to the standard QSG Generator Sets as listed in the Generator

Set Data Table. Parts are arranged in groups of related items and each il~ustrated
part is identified by a reference number c~rresponding to the same reference number
in the parts list. Parts illustrations are typical. iJnless otherwise mentioned in
the description, parts are interchangeable between models. Throughout this catalog
left and right sides are determined by facing the air inlet guard of the housing or
engine end (front) of the set.

Some parts groups lists a second source for obtaining service replacement parts. A
list of distributors and their addresses are located toward the rear of this catalog.

Engine parts that have been modified or added by Onan are identified in this catalog.
All other engine replacement parts must be ordered from the engine manufacturer by
referring to the engine manufacturer’s nameplate and supplying all available infor-
mation. Contact your nearest engine parts dealer for assistance in ordering replace-
ment parts.

Replacement Engine

Onan Cummin9
Model Mode 1

36QSG0 4B3.9-G
40/50QSGC 4BT3.9-GI
60QSQC 4BT3.9-G2

Replacement engines cannot be ordered from Onan.
Order from your nearest Cummins distributor.

Generator Set Data Table

AND ELECTRICAL OATA BAl?ERY
SPECIFICATION WATTS VOLTS RE PHASE VOLTAGE

36QSG%/* 36,000 # 60 12 lor3 24 VDC

4oQsGc/* 40,000 $ 50 12 lor3 24 VDC

5oQsGc/* 50,000 # 60 12 lor3 24 VDC

6QQsGc/* 60,000 # 60 12 lor3 24 VDC

* - The diagonal line (/) in the model and specification number separates
generator set characteristics from the specification number and
letter. The specification number denotes customer requested optione
or deviations from a standard (36293A) model. The specification
letter advances (A to B, B to C,

#-
etc.) with major manufacturing changes.

Broad range reconnectable.

Optional Trailer Service Parts

Service replacement parts can be ordered from the following company:

AL-KO KOBER CORP.
25784 BORG ROAD
ELKHART, INDIANA 46514
TELEPHONE: (219) 264-0631



Index

Actuator, Governor IS
Actuator. Surge Brake 6,8
Alternator 10
~mme~ep, Control Door AsSy !50,51
Ammeter, Tachometer 52

Baffle, Air - Housing 32
Bar, Bus 34
Bell, End - 36/40i’60QSG (Spec A-C) 36
Bell, End - 36/40/60QSG (Spec ~;E) 38

Bell, End - 50QSG (Spec A-C)
Bell, End - 50QSG (Spec D-E) 42
Block, Terminal - Control 43
Block, Terminal - Generator Heater 44
Block, Main Terminal 36/40/60QSG

(Spec A-C) 36
Block, Main Terminal 36140/60QSG

(Spec O-E) 38
Block, Main Term ;nal 50QSG

(Spec A-C) 4C
Block, Main Terminal 50QSG

(Spec D-E) 42
Block, Terminal - Receptacle Panel 34
Board, PC - Control 48
Board, PC - Day Tank 22
Board, Voltage Regulator 48
Box, Air 18
Box, Circuit Breaker - Rear Panel 57
Box, Control 22,48
Box, Muffler 16,17
Breaker, Circuit - Day Tank 22
Breaker, Circuit - Receptacle Panel 34
Breaker, Circuit - Rear Panel 57

Cap, Air Cleaner 14
fi.—
hap, Fan Retainer 18
Cap, Fuel Tank 20
Cap, Pipe 12
Cap, Radiatar 24.26
Cap, Rain 16,17
Cartridge, Heater 44
Catch, Access Door 32
Catch, Control Door 32
Cleaner, Air 14
Cock< Drain 12
Cone, Air Inlet 18
Connector, Romex 22
Connector, Knockout 22
Control 48
Control, Governor 19
Cover, Box - Terminal 44
Cover, End Bell - 36/40/60QSG

(Spec A-C) 36
Cover, End Bell - 50QSG (Spec A-C) 40
Cover, End Bell - 50QSG (Spec D-E) 42
Cover, End Bell - Permanent Magnet

Exciter 46
Cover, Control Box - Day Tank 22

Cover , Load Terminal 34
Cover Package. Governor 19
Cover, Rear Panel ?57

Cover , Sel~ctor Switch 34
Cover, Space Heater - Control 56
Cover, Stat@r - 36/40/60QSG

(Spec A-C) 36
Cover, Stator - 36/40/60QSG

(Spec D-E) 38
Cover, Stator - 50QSG (Spec A-C) 40
Cover, Stator - 50QSG {Spec D-E) 42
Cover, Terminal Block 34

Diode 48
Diode, 36/40/60QSG - Spec A-C 36

Diode, 36/40/60QSG - Spec D-E 38

Diode, 50QSG - Spec A-C 4G
Oiode, 50QSG - Spec D-E 42
Disc, Generator Drive - 36/40/60QSG

(Spec A-C) 36
n;m.. Generator Drive“I-Q, - 36/40/60QSG

(Spec D-E) 38
Disc, Generator Drive - 50QSG

(Spec A-C) 40
Disc, Generator Drive - 50QSG

(Spec D-E) 42
Door , Access 32
Door Assembly, Control - AC 50
Door Assembly, Control - DC 51
Door, Control 32
Door, Control - AC 50
Door , Control - DC 51
Duct, Air - Skid 30

Element, Air Cleaner 14
End, Rod 27
Engine Parts, External 12
Exciter, Permanent Magnet 46
Exhaust, Spec A-C 16
Exhaust, Spec D-E 17

Fan 18
Fan, Alternator 10
Foot, Skid 30
Fuse 48

Gauge, Liquid Level 20
Gauge. Oil Pressure 51
Gauge, Water Temperature 51

Generator, 36/40/60QSG - Spec A-C 36

Generator, 36/40/60QSG - Spec D-E 38
Generator, 50QSG - Spec A-C 40
Generator, 50QSG - Spec O-E 42

Governor, Electronic 19

Guard, Air Inlet - Fan 18

Guard, Fan - 36/40/60QSB (Spec A-C) 36

Guard, Fan - 36/40/60QSB (Spec D-E) :8
Guard, Fan - 50QSB (Spec A-C) 40
Guard, Fan - 50QS9 (Spec D-E) 42
Guard, Radiator 32

Harness, Wiring - Control 48
Harness, Wiring -- Day Tank 22
Harness, Wiring - Low Coolant Level

Sender 27
Harness, Wiring - Permanent Magent

Exciter 46
Harness, Wiring - Receptacle Panel 34

Harness, Wiring Voltage -

Over/Under !57
Heater, Electrical 56
Heater, Engine Coolant 28
,,---
nearer, G@nerator ~~

Iieater, Space - Control 48

Hold-down, Battery 30
Hold-down, Radiator ~4,~6

Hold-down, Run Relay 54
Housing, Connector 48
Housing, Generator Set 33

Indicator, Service - Air Cleaner 14
Inlet, Water 12

Jumper , Terminal 22,48

Kit, Heater - Engine Coolsnt 28
Kit, Heater - Generator 44
Kit, lail Light 5
Knob, Rotary Switch 50



Lamp, Indicator - Replacement 22,51
Latch,, Door 32
Lever, Actuator 19
light. Indicator - DC Control Door 51
Light, Indicator - Day Tank 22
Light, Indicator - Upper/Lower Scale 50
Light, Indicator - Over/Gn6er Voltage

Relay 55
Light, Panel - DC Control Door 51

Meter. Frequency 50
Meter, Time Tctal izing 51
Monitor, Engine 48
Muffler, Spec A-C 16
Muffler, Spec O-E 17

Paint 58
Pan, Skid 20
Panel, Box - Rear Panel 57
Panel , Housing 32
Panel, Rear 57
Panel , Receptacle 34
Panel , Terminal 34
Pipe, Exhaust 16,17
Pipe, Suction 20
Plate, Mounting - Relay 55
Potentiometer 5CJ
Pump - Day Tank 23

Radiator, Spec
Radiator, Spec
Receptacle 34
Rectifier 48
Rectifier Assy

Spec A-C 36
Rectifier Assy

Spec D-E 38
Rectifier Assy

Spec A-C 40

A-C 24
D-E 26

36/40/60QSG -

36/40/60QSG -

50QSG -

Rectifier Assy, 50QSG --
Spec D-E 42

Relay, Alarm Board 53
Relay, Delay - Time 55
Relay, Pump - Day Tank 22
Relay, Run 54
Relay, Run - Control 48
Relay, Start Solenoid 12
Relay, Voltage - Over/Under 56
Resistor, AC Control Door 48
Resistor, DC Control Door 51
Rod, Governor 27
Rotor Assy, 36/40/60QSG - Spec A-C 36
Rotor Assy, 36/40/60QSG - Spec D-E 38 .
Rotor Assy, 50QSG - Spec A-C 40
ROtOi Ass-y-, 5GQSG - ~p~~ ~.~ ~~

Rotor Assy, Exciter 36/40/60QSG -
Spec A-C 36

Rotor Assy, Exciter 36/40/60QSG -
Spec D-E 38

Rotor Assy, Exciter 50QSG -
Spec A-C 40

Rotor Assy, Exciter 50QSG -
Spec D-E 42

Rotor, Exciter - Permanent Magnet 46

Screen, Air Inlet - 36/40/60QSG
(Spec A-C) 36

Screen, Air Inlet - 36/40/60QSG
(Spec D-E) 38

Screen, Air Inlet - 50QSG
(Spec A-C) 40

Screen, Air Inlet - 50QSG
(Spec D-E) 42

Sender, Low Coolant Level 27
Sender, Oil Pressure 12
Sender, Water Temperature 12
Sensor, Speed - Magnetic 19
Shield, Exhaust 16,17
Shield, Heat - Engine Coolant Heater 28
Shield, Rain 16
Skid, Generator Set 30
Socket, Female - Control 48
Socket, Run Relay 54
Socket , Voltage Relay 55
Stator, 36/40/60QSG - Spec A-C 36
Stator, 36/40/60QSG - Spec D-E 38
Stator, 50QSG - Spec A-C 4Q
Stator, 50QSG - Spec D-E 42
Stator, Exciter - 36/40/60QSG

(Spec A-C) 36
Stator, Exciter - 36/40/60QSG

(Spec D-E) 38
Stator, Exciter - 50QSG (Spec A-C) 40
Stator, Exciter - 50QSG (Spec D-E) 42
Stator, Exciter - Permanent Magnet 46
Starter 11
Starting Aid, Ether 29
Switch, Generator Reconnection 34
Switch, Oil Pressure 12
Switch, Overspeed - 36/40/60QSG

(Spec A-C) 36
Switch, Overspeed - 36/40/60QSG

(Spec D-E) 38
Switch, Overspeed - 50QSG (.Spec A-C) 40
Switch, Overspeed - 50QSG (Spec D-E) 42
Switch, Pushbutton - Emergency Stop 31
Switch, Rocker - DC Control Door 51
Switch, Rocker - Day Tank 22
Switch, Rotary 50
Switch, Temperature - Low Engine

Coolant 12
Switch, Thermostat - High 12
Switch, 5 Float 22

Tachometer 52
Tank, Day 22
Tank, Fuel 20
Tank, Overflow 24,26
Terminal , Box - Heater 44
Terminal, Tab Adapter 48
Thermostat, Adjustable 56
Thermostat - Engine Coolant Heater 28
Trailer Assembly, Standard 6
Trailer Assembly, With Extended

Stack (50/60QSG) 8
Trailer Brakes & Light 5
Transformer, Current 47
Transformer - Day Tank 22
Transformer, Voltage - Receptacle

Panel 34
Tray, Battery 30

Voltmeter - AC 50
Voltmeter - DC 51

3





*

~ \\

21
‘2!!$

I

15
16

I
12

REF PART
ND. NO.

1 501-0564
2 410-1063
3 510-0599
4 81S-0261

5 121-0090
6 121-0088
7 121-0087
8 410-1064
9 800+024

QTY
WED

PART
DE=IPTION

Hose Assembly - Brake
Clip, Brake Line
Clamp. Tuba
Screw, Hex Washer Head

Thread Form
( 1/4”-20 X 1/2”)

Line, Brake
Line, 8rake
Line, Brake
Tae, Brake Line
screw, Hex Head

(5/16”-18 X 1/2”)

“:.

10

REF PART QTY
No. No.

10 850-0045 1

12 508-0298 4
13 518-0600 1
14 322-0413 1

15 896-0016
16 856-0006 :

PART
DE8CRIPTI~

Washer, Lock (5/16”)

Grommet 1/4”10
Clamp, Tube
Kit, Tail Light (Includes

Bolts, Nuts, Lockwaeher,
Clips, ii Tap Connectors)

Sleeving, 5’L9
Lockwasher



1

\

\

& /
“’i

d
0

0

““Q ‘ “
1

I

t

( >\
“\\ ..

‘\

\
---u -.t/

/“

\
14

/
!
‘@.@,,

11

6:d”Fi
7 910 8

17

/

16

6



Tra?YQr Ass8mbly
standard

WF mm’
m. No.

1
410-1035
410-1036

2 600-0103

3 526-0219
4 850-0060
5 S62-00i6
6 080”0443
‘1 880-0444
8 800-0052

9 526-0030
10 85CHMY50

Qw

31
27

7
2
2
2

2
2

PART
ilE=IPTION

ActuBtor - Surgs Brake
3’ Lunette Eye
~~1 I , a“ Dia

screw, Hex Head
(1~2”-13 X 4-1/4”)

Waaher, Flat (1/2”)
Washer, Lock (1/2”)
Nut, Hex (1/2”-13)
Chain, Safety
Hook, Clevie Slip
Screw, Hex Head

(3/8”-15 x 1-1;2)

Washer, Flat (3/8”)
Washer, Lock (3/8”)

REP P44tT
No. m.

~~ 35~.~3

12 410-1052
13 410-1033
14 410-1050
15 800-0092

16 41O-11IO

17 410-1062-01
18 410-1048
19 410-1049
20 410-1047
21 98-6409

2

PAnT
DEecRIPTIal

Nut, tbX (3/8”-16)
Hitch. Tongue
screw Jack
Hitch Assembly
Screw, Hex Head

(1/2”-13x 1-1/2]
Tire &*ael Assembly

(1) Tire - (Y?8-14ST
(1) wheel 14X5.5, Seolt

Axle Assembly
Fender, RH
Fender, LH
Housing, Light
Label, Warning

7





REF Pm?
No. m.

1
410-1035
410-1036

2 .900-0103

3 526-0219
A 850-0060

5 862-0016
6 880-0443
7 880-0444
8 800-0052

9 526-0030

10 850-0050
11 862-0003
12 410-1052
13 410-1033
14 410-1050

F165
F156

QTY
USED

:
7

31
27

7
2

;

2
2
2
1
1
1

SO S$ & 60QS0 -
9Uith xtended Stack

Actuator - Surge Brake
~“ Luflette Eye Hitch
8all, 2“ Ball Hitch

Scvew, Hex !-lead
(1/2’’-13 X 4-1/4”)

Washer, Flat (1/2”)
Washer, Lock (1/2”)

Nut, Hex {1/2’’-13]
Chain, Safety
Hook, Clevis
Screw, iiex Head

(3/8’’-16 X 1-1/2)
Washer, Flat (3/8”)
Washer, Lock (3/8”)
Nut, Hex (3/8’’-16)
Hitch, Tongue
Screw Jack
Hitch Assembly

REF PART
NO. Ml.

15 800-0092

16 410-1048
17 410-1049
18 410-1047
19 410-1118
20 410-1119
21 800-0092

22 526-0219
23 850-0060
24 862-0016
25 410-1112

98-6409
:: 410-1113

QTY

16

1
1
2
1
I
4

4
4
4
1

2

PMT
OE$tXIPTMM

Screw, Hex Head
(1/2’’-13 x 1-1/2)

Fender, Rii
Fander, LH
Housing. Light
8racket, Mounting - RH
8racket, Mounting - LH
Screw, Hex Head

(1/2-13 x 1-1/2”)
Washer, Flat (1/2)
Washer, Lock (1/2)
Nut, Hex (1/2’’-13)
Axle, Trailer
Label, Warning
Tire & Wheel Assembly

Tire, H78-155T
Wheel, 15 x 6; 6 Bolt

9



Alternator
[SPec 6-D*)

REF PART
ND. ND.

1 191-1981
2 191-1983-02
3 850-2005
4 850-2008
5 860-2006

5
/3’

QTY PART
USED DE8CRIPTIW

1 *Fan, Alternator
1 *Alternator
2 Washer, Lock (MS)
1 Washer, Lock (M8)
2 Nut, Hex (!45)

REF PART QTY PART
ND. 10. USED DESCRIPTI@J

6 860-2008 1 Nut, HMS (?48)

* Spec A - Alternator (P/N 3911462) and Fan
(P/N 3904981) are furnished by Cwnmins.



Starter
(Spec B-W]

i

REF Pm? QTY PART
m. No. USED QE8CRIPTION

1. *Starter - 24 Volt
191-.1962-02 1 Negative Ground (Spec B)
191-1353-02 1 Isolated Ground (Spec B)
191-2103 1 Negative Ground (Spec C)

2 850-2010 3 Washer, Lock - Spring (M1O)

REF PART $’& PMT
NO. MO. WXCRIPTION

3 800-20BB 3 Screw, Cap - Hex Head
(Mlox 1.5X35)

* - Spec A Starter is furnished by Cunmnins. #3909914.

11



,.,

896C

12



REF
NO.

1
2

6

7

8
9

10

15
16

17
18
19
20
21
22
23
24
25
26
27
28

29
30
31

PART
No.

871-0028
850-0050
332-2739

809-0036

508-0015
870--0196
332-2738
800-2112

856-0013
416-0893
800--2110

850-2012
416-0446

145-0596
332-0051
193-0375
526-0008
850-0030
871-0131
502-1122
502-1121
503-0976
501-0563’
502-0876
309-0272

505-0026
505-0098
193-0244

QTY PART
USED DESCRIPTION

3
1

1
1
1

1

1
1
1
1

1
1
4

2
1

1
1
1
2
1
1

:
1
1
1
1

1
1
1

Clamp, “J”
Cable, Battery (18”) To

Starter
Nut, I+?x - Bra~~ {3/&16)

Washer, Lock - Spring (3/8”)
Terminal Assembly (Includes

Parts Marked *)
‘Screw, Sheet Metal - Round

Head (#8 x 7/8”)
*Washer, Fiber
*Nut, Insulation
*Bracket, Terminal

Screw, Cap - Hex Head
(M12 X 30MM)

Washer, Lock - EIT (1/2”)
Cable, Battery - Ground (10”)
Screw, Cap - Hex Head

(M12 X 20kt4)
Washer, Lock - Spring (M12)
Cable, Battery - Jumper

(12-1/2”)
Spring, Throttle Extension
Clip, Wire
Sender, Water Temperature (E2)
Washer, Flat (#10)
Washer, Lock - Spring (#10)
Nut, Hex (#10-32)
Bolt, Banjo
Union, Banjo
Clamp, Hose
Line, Oil Drain (60”)
Cap, Pipe
Switch, Oil Pressure (S5 -

Pre-Alarm) Closes at 20 lbs.
Descending

Coupling, Pipe (1/8”)
Nipple, Pipe (1/8” x 3/4”)
Sender, Oil Pressure (El)

REF PART
NO. No.

32 309-0561

33 505-0059
34 505-0104
35 309-0554

36 812-0075

37 850-0025
38 309-0553

39 309-0269

40 800-2058

41 850-2008
42 130-3759
43 800-2086

44 740-1008
45 307-2167

46 821-0018
47 870-0212
48 526-0403

49 502-0029-03
50 502-1103
51 503-0276
52 332-3167
53 870-2056

QTY
USED

1

1
1
1

2

4
1

1

1

1
1
3

3
1

1
1
2

1

:
2
1

PART
DESCRIPTICMl

Switch, Oil Pressure (S1)

Closes at 14 lbs. Descending
Tee, Pipe (1/8”)
Nipple, Pipe (1/8” x 1-1/2”)
Switch, Thermostat - High

Engine Coolant Temperature
(Opens at 205”F. - Closes at
230”F.) (S2)

Screw, Machine -- Round Head
(#8-32 X 1/4”)

Washer, Lock - Spring (#8)
Switch, Thermostat - High

Engine Coolant Temperature
(Opens at 195-F. - Closes at
220”F.) (S6 - Pre--Alarm)

Switch, Low Engine Coolant
Temperature (S4)

Screw, Cap - Hex Head (M8 x
35MM)

Washer, Lock - Spring (M8)
Inlet Water
Screw, Cap - Hex Head

(M1O X 25MM)
Washer, Flat (M1O)
Reiay - Start Solenoid

(Spec C)
Screw. Lock (Spec C)
Nut, Lock (Spec C)
Washer, Copper (Used with

502-1122) (Spec D)
8ushing, Reducer (Spec C)
Drain Cock (Spec C)
Hose, Drain (Spec C)
Clam~::J” (QSG40j
Nut, Lock (Flange) (QSG40)

* - Parts Included in 332–2739 Terminai Assembly.

13



Air Cleaner

‘... /
‘4

14

895C



Air Cleaner

REF PART
NO. ND$

1 503-0648
2 503-0998
3 503-1543

4 140-1548

5 140-1260
6 140-2166
7

503-0465
503-0999

8 503--1542

9 140-2157
10 503-1520

11 503-0151

QTY PART
WEo DESCRIPTION

1
2
1

Clemp, Hose

Clamp, Hose - 5DQSG, 60QSG
Hose, Reducer (3” ID to 2-3/4”

ID) 50QSG4 60QSG
Indicator, Service
Fitting, Service Indicator
Tube, Air Inlet - 50QSG, 60QSG
Clamp, Hose

36QSG
50QSG, 60QSG

Elbow, Reducing (2-3/4” ID to
2-1/4” ID) 50QSG, 60QSG

Cap, Air Cleaner
Elbow, Reducing - 90” (3” ID

to 2-1/4” ID) 36QSG
Iiose, Flexible - Bulk (2-1/4”

ID) (Order by the foot - 2’
required) 36QSG

15

REF PART
ND. w.

12 140-2158
~~ ~4&~159

14 140-2163
15 821-0016

16 870-0257
17 140-2227
18 800-2110

19 850-’2012
20 526-2140
21 140-2177
22 140-2164

Q&.

1

;
5

5
2
3

3
1
1
1

PART
DESCRIPTION

Cleaner, Air (Includes Element)

Element, Air Cleaner
Bracket, Air Cleaner
Screw, Locking - Hex Washet-

Head (5/16-18 x 3/4”)
Nut, Hex - Locking (5/16-18)
Band, Mounting
Screw, Cap - Hex Head

{t412 x 20MM)
Washer, Lock - Spring (M12)
Washer, Flat (M12) 50QSG.60QSG
Tube. Air Inlet - 36QSG
Bracket, Air Cleaner-



Exhaust
(Spec A - C)

12.

REF PART
ND. MO.

13 155-1421

PART
DESCRIPTION

REF PART
m. ND.

QTY
U8ED

PhRT
DESORIPTIO!

Clamp, Muffler Shield, Rain
Insulation - Top
Insulation - !lottom
Insulation - End
Screw, Cap - Hex Head

(MIO X 20t@4) 36QSG

1

;
4
5
6
7
8

155-2175
155-2498
154-2708
155-2376-02
405-4268
870-0462
520-0993
870-0212

1

!
;

37
4
8

Pipe, Exhaust - 36QSG
Gasket - 36QSG
Muffler
Box, Muffler
Nut, Push On
Stud (1/4-20 X 3“)
Nut, Self-Locking - Hex

Flange Head (1/4-20)
Nut, Self-Locking - Hex Head

(1/4-20)
Cap, Rain - Thermo
Screw, Machine - Round Head

{#10-32 X ~“)

Nut, Locking (#10-32)

155-2459
155-2460
155-2461
800-2085

18 850-2060 Washer, Lock - Spring (M1O)
36QSG

Pipe, Exhaust - 50QSG, 60QSG
Pipe, Exhaust - 50QSG,’60QSG
Shield, Exhaust - 50QSG,

,, ,,?,,,j,pk

60QSG
‘;,J‘,:7

Clap, Muffler - 50QSG, 60QSG
,: Jiw

19
20
21

155-2479
155-2478
155-2483

9 870-0065 8

10 155-22’?9
11 813-0105

1
2 22 155-2175

12 870-0188 2

16



6

1

5

(

W@)
-3

PNW QTY PART REF PART

NG. m. U8ED 0E8UtIPTI(N No. Bm.

1
2
3

:
6

7
8

1:

155-2376-02
155-2498
155-2175
154-2708
850-2060
800-2085

503-1180
155-2609
155-2062-07
155-2479

Muffler
Pipe, Exhaust 36QSG
Clamp, Muffler
Gasket, Exhaust
Washer, lock (M1O)
Screw, Hex Head

(M1OX 1.5x20)
Clanp, Hose
Shield, Exhaust
Cap, Rain
Pipe, Exhaust 50QSG,

11 821-0021

12 870-0048
13 155-2459
14 155-2460
15 155-2461
16 870-0462
17 405-4268
18 800-0010
19 862-0016

60QSG 20 526-0219

QTY
U8E0

4

4

:
2

37
1
1
1
6

15

Screw, Locking Hex Head
(Flange) (5/16’’-l8x 1)

Nut, Lock (5/16-18)
Insulation, Muffler - Top
Insulation, Muffler - Bottom
Insulation, Muffler - End
Nut, Push-On
Muffler 80X
Screw, Hex Head (1/2-13 x 3.5)
Nut, Hex (1/2-13)
Washer, Flat (1/2)

●

17



Fan

15. 12

REF PART QTY
NO. No. USED

1 130-3617 1
2 130-3618 1
3 130-3620 2
4 130-3416
5 130-3619 :
6 718-1815 4

7 850-2008 4
8 405-4195 1
9 405-4261 2

10 130-3752 1

’18

PART
DESCRIPTION

Spacer, Fan
Spacer, Fan Backing
Isolator, Fan (Rubber)
Fan
Cap, Fan Retainer
Screw, Cap - Hex Head

(M8 x 150MM)
Washer, Lock - Spring (M8)
Cone, Air Inlet
Retainer, Cone
Guard, Air Inlet

REF
NO.

\
8

PART
NO.

11 130-3638
12 128-0123
13 821-0018

14 128-0126
15 895-(?308

1.6 128-0125
17 128-0124
18 405-4291

18

QTY
USED

1
i

16

1

i
1
1

5

875C

PART
DESCRIPTI(M

1,

Sea 1, Fan (Foam)
Foam, Cone Wrap
Screw, Self-Locking - He<

Washer Head (1/4-20 x .5/8”)
Foam, so< - Front
Tape, Sealing - Bti”lk

(1/8” Thk x 1“ Wide) (Order
by the foot - 6’,Requireo)

Foam, Box - Left Side
Foam, Box - Right Side
Box, Air



Electronic Governor

24

25
\
\

I26/

28

‘,

‘rl\ 20

/

/77’

#

J\

REF PART
NO. NO.

1 800--2111

2 150-220i
3 526--0219
4 821-0005

5 150-2232
6 151-0611
7 800-2110

8 850-2012
9 150-2007

10 815-0172

J’, J, 11 526-0327,,!~,, 12 870-0131I
.,,.1 13 526-0008

14 526-0196

15 870-0053

QTY
USED

1

1
2
4

;
1

1
1
2

2
2
2
3

2

PART
DESCRIPTION

Screw, Cap - Hex Head
(M12 X 25MM)

Sensor, Speed - Magnet
Washer, Flat (1/2”)
Screw, Whi:lock

(#lo-32 x 3/4”)

19

27

REF PART QTY
NO. NO. USED

16 150-2218-01 1
17 150-2!251 2

ic 18 150-2203 1
19 800-0013 4

20 526-0018 4

Spring, Governor (2” Long) 21 870-0212 4
Control, Governor (24 Volt DC) 22 151-063? 1
Screw, Cap - Hex Head 23 800-2060 3

(M12 X 20MM)
Washer, Lock - Spring (M12) 24 850-2008 3
Bracket, Controller 25 526-0115 3
Screw, Machine - Hex Head 26 150-2187

(#10-32 X 1“) 27 150-2231 ‘:
Washer, Flat - Special 28 150-2381 1
Nut, Hex - With ET (#10-32)
Washer, Flat (#10)
Washer, Flat - Aluminum

(7/32” 10x 7/16” OD X
1/8” Thk)

Nut, Hex (#10-32)

19

898C

PART
DESCRIPTION

Rod, Governor
End, Rod
Lever, Actuator
Screw, Cap - Hex Head

(1/4-20 X 2-1/2”)
Washer, Flat (1/4”)
Nut, Self-Locking (1/4-20)
Actuator (24 Volt DC) (Al)
Screw, Cap - Hex Head

(M8 x 35h4hI)
Washer, Lock - Spring (M8)
Wa~her, Flat (5/16”)
8racket, Governor ,;
Spritlg, Governor (5/8” Long)’
Cover ‘Package’, Governo]

(Includes Levers, Shafts,
Seals, Adjusting Screws,
O-Rings, Dust Cap, Spring
and Miscellaneous Hardware)
(Also available from Cummins
as part number 3802200)



Fuel Tank

17

894C

20



PART
GESCRIPTI-

Line. Fuel - Flexible

Fuel Tank

REF PhRT QTY
m. m.

PART REF PART
GE6CRIPTI~ NG. No.

QTY

1 870-0257 4

2 800-0091 4

3 159-1264 2
4 159-1208 1
5 159-1242 1
6 403-3592-01 1
7 415-0565-11 1
8 415-0566-11 1
9 501-0562 1

Nut. Self-Locking - Hex
Flange {S/16-18)

Screw, Cap - Hex Head
(1/2-13x 1-1/4”)

Strap, Fuel Tank
Cap, Fuel Tank
Tank, Fuel (40 Gallon)
Pan, Skid (Bottom Front)
Ga~ge, Liquid Level
Pipe, Suction
Line, Fuel - F?exible

(1/4” IO X21”)
Tank to Fuel Pump

10 501-0502-02 1
(3/16” IDx 20”) Nozzle Leak
Off To Tank

Elbow, Street - 90” (1/4”)
Bushing, Reducer (1/2” to 1/4”)
Screw, Self-Locking - Hex

Washer Head (1/4-20 x 5/8”)
Nipple, Close (2”)
Washer, Flat
Pan, Skid (Bottom Center)
Pan, Skid (Bottom Rear)
Cover, Access
Ciamp, Hose

11
12
13

502-0054
505-0018
821-0018

2
1

36

14
15

::
18
19

505-0172
526-0219
403-3593-01
403-3594-01
403-3596-01
503”0685

21



,,:’

22



nEF PAN
m. MO.

1 319-0486
2 319-0485
3 307-26’17-02
4 322-0403-02

5
6

‘1

322-0369-02
308-0912

308-0739

320-1653
320-1664
300-3464
870-0458
338-2382
815-0350

14 812-0075

15 815-0385

16 332-2605
17 331-0027
18 331-0042
19 315-0686

338-2403

338-2404

323-1302
323-1374-04

C149

my

PART
~.SC!RIDTlflM—... . .—

Tank

80X, Control
Cover, Control Box
Rel=j - !+- (KM)
Light Assembly, Indicator -

Seven Light (Includes Wiring
Harness)

Lamp, Indicator - Replacement
Switch, Rocker - On/Off/

Emergency Run [S102)
Suitch, Rocker - Test/Reset

(s111]
8reaker, Circuit - OC [CB107I
Breaker: Circuit - AC {CBIOlj
Board, Printed Circuit 29 526-0022
Spacer - Printed Circuit Board 30 650-0045

m PMT
—. m.

20 870-0221
21 526-0003
22 308-0913-04
23 505-0025
24 370-4066
25 800-0010

26 850-0040
27 399-0117

399-0122
399-0121

28 800-0028

Harness, Wiring - Control Box 31 862-0015
Screw, Self-Tapping - Slottad 32 338-2567

tick Washer Head
(#10-32 X 3/8”)

Screw, Machine - Round Head 33 502-0942
(#8-32 X 1/4”) 34 503-0183

Screw, Machine - Round Head 35 503-1660-02
(#6-32 X 1/2”)

Jumper, Terminal
Connector, Rcmex
Connector, Knockout
Transformer (Ooes Not Include

Primary and Secondary
Harnesaes) (T105)
Harness, Wiiing - Primary

(10”] T105H1, H4to TB1-5,
TBI-9)

Harnese, Wiring - Secondary
(6’4) (T105X1, X2 toP4)
Pin, Contact
Housing, Connector

(4 Place) (P4)

&

4
4
1
1
4
4

4
1

4

4
4
4
1

2
2
1

OEslA%hmf
Nut. Hex -With ET (#B-32)
washer, Flat (#8)
Switch - 5 Float
Reducer, Pipe (1-1/2” to 1-1/4”)
Spacer, Control Mounting
Screw, Cap - Hex Head

(1/4-20 X 1-1/2’1)
washer, Lock - Spring (1/4”)
Pump (P103)

Coupler, P-
Kit, Repair

screw. Cao - Mex Head
(5/16-18”x 1“)

Waahsr. Flat (5/16”]
Washer, Lock - Spring (5/16”)
Nut, Hex (5/16”)
Harness, Wiring (Pump to

Control Box Printad Circuit
Board TB1)

Elbow, Hose - kleadad - 90”
Clamp, Hose
Hose, Fuel (5/8” IL) x 20”)

23



Radiator
(Spec A - C)

i
6

R\

I!!!P8’

‘ ‘/ 7

‘6

9

In

il

I

f!!!!
/--’0

22

/2

‘,

\
16

i3



(SPec A - C)

REP PART
No. m.

1 130”3415
2 821-0018

3 130-3605
4 895-0182

5 130-3743
6 895-0170

7 503-0365
8 503-1732
9 130-3742

10 130-3741
11 130-2003

qTY

1
10

2

1

10
1

:
1

Red i ator 12
Screwr Cap - Hex Locking Haad 13

(1/4-20x 1“)
Hold-down, Radiator
Tape, Sealing – Bulk (1/4” 14

Thk x 3/4” Wide) (Order by
the foot - $?’ required) ::

Tube, Radiator Outlet (3”)
Tape, Sealing - Bulk (3/8” :

Thk x 3/4” Wide] (Order by
the foot - 4’ required) 19

Clamp, Hess 20
Hoee. Radiator - Flexible (11”) 21
Tuba, Radiator Inlet 22
Tube, Radiator Outlet 23
Cap, Radiator

503-0731
503-0276

503-1739
508-0021
508-0313
130-3685
503-1733

870-0212
130-3671
503-1379-02
603-0364
503-0960

PAm
-IPTI~

Clq, Hoaa
Hose.Overfluw- Bulk (5/16”

ID) (order by the foot -
4’ required)

Hose. Reducer
Groanet. Rubber (3/4” Hole]
Orrnt, Rubber (2-1/8” Hole)
Tube, Radiator Inlet
Hose, Radiator - Flexible

(8-1/2”)
Nut, 8elf-Looking (1/4-20)
~=+, ~:~f~~

-w. Rdiatc$r (3”)u---

Clamp, Hose
Hose, Radiator (3”)

25



Radiator
(Spec 0)

mm
no. Uo.

1 130-3415
2 821-0018
3 130-380s
4 395-0!82

5 89S-01?0

6 503-036s
7 130-391s
8 1*3928
9 303-0’?31

\

Pam
m8mIPTIa

Radiator
Screw. Cap - Hex Locking
Hold-down, Radiator
Tape, Weather@ tripping

(1/4 x 3/4 Wide) (Order
the foot - 9’ rewired)

Head

by

T-, 3aaling - @ilk -
(3/8”Thk x3/4” Wide) {Order
by the foot -4’ raquired)
Clmp, How
Hoaa,Radhtor
Cap, Radiator
Climp,Hose

UP Pm
m. No.

10 S03-0276

11 503-1739
12 508-0021
13 508-oo!il
14 130-36ss
1S 870-0267
16 130-3$83
17 130-3914
18 S03-0354
19 S02-0M3
20 503-0429

-PMION
Hoaa, Overflow - 8ulk

(5/1$”10) (Order by the
foot - 4’ required)

Hoee, Redwer
Grcmnet, Rubber 3/4” Hole)

\Gromaet, Rubbar 2-1/8” Hole)
Tube, Radiator Inlet
Nut, 3a] f-Locking (S/16-18)
Tank, Overflw
Hoaa, Radiator
Cl-, Hose

! ,,

Plug, Pipe - Hex (1/4”NPT-Pl) i
Cllmp,Hoaa



Low Coolant Level Sender

REP PART g
no. MO.

1 193-0322 1

2 33S-25S2
3 526-0028 ;

Sender, Low Coolant Level
(s7)

~fiess. Wiring

,,
I



Engine Coolant Heater

F&SF PART QTV PART REF PART QIV PART
. w. 9E=IPTIW No. m. DESCRIPTI~

1 Kit, tieatw - Engine Coolant 3 Thermostat

(750W) (Includes Parts 333-0292-01 1 120 Volt AC
Listed Below) 333-0292-02 1 240 Volt AC

333-0396 120Volt AC 4 155-2353 1 Shield. Heat
333-0387 : 240volt Ac 5 503-0183 1 clamp

2 Heater, Engine Coolant (75(M)
333-0291-01 1 120Volt AC
333-0291-02 1 240 Volt AC

,

28



Ether Starting Aid

REF ONAN CUWINS QTY. PART
NO. PART NO. PART NO. USED DESCRIPTION

4

/

891A

1 147-0815 3911610 1 Starting Aid, Ether
2 862-0001 4 Nut, Hex (1/4-20)
3 850-0040 4 Washer, Lock - Spring (1/4”)

4 147-0816 1 Bracket, Mounting

29



Skid

7

18

E
35

21-,

7#

- -+?!!!6 , “

/

17

/A

14

,20

-r’

30



1 403-3002

2 800-0091

3 416-0963-02
4 416-0896
5 526-0015
6 850-0040
T 862-0001
8 405-4273
9 815-0280

10 416-0%2
11 821-0030

12 816-0099

13 870-0281
14 337-1837
15 815-0290

16 856-0010
17 403-2567-01
18 800-2119

19 850-2012
20

403-3014

403-3097
403-3034
403-3097

21.-!,
800-0142
800-0098

22
403-3042-02

403-3042-02

23 403-3005

24 402-0637

25 403-3029

$& 63E8C%%OU
Foot, Skid
screw, cap - Hex Head

{1/2-20 x 1-1/4”)
Hold-d-, Battery
Hold-down, Battery
Washer, Flat (1/4”)
Washer, Lock - Spring
Nut. *X (1/4-20)
Ouct, Air
Screw, Thread Forming

[5/16”)

- Hex
Washer Head (1/4-20-x 5/8”)

Tray, Battery
Screw, Cap - Hex Lacking Head

(3/8-16 X 1“)
Bolt, Carriage

(5/~6-~8 x 3/4”)
Nut, Locking (3/8-16)
Strap, Ground
Screw, Thread Forming - Hex

Washer Head (1/4-20 x 5/8”)
Washer, Lock - EIT (3/8”)
Support, Engine - Front
Screw, Cap - Hex Head
W:;:rx ~fl)

, - Sorina (M12).- .
Skid

+ 36QSG,50QSG - Standard
Stack

+ 50QSG - Extended Stack
+60QSG- Standard Stack
+ 60QSG - Extended Stack

Screw, Cap - Hex Head -
Engine End

* 36QSG, 50QSG (5/8-11 x
# 60Q5G (1/2-13 X 3“)

‘#Washer, Retainer
36QSG, 50QSG, 60QSG

(21/32”ID X 2-3/4”00 X

4“)

11/64’’Thk) Generator End
Generator End 50QSG, 60QSG

with Extended Stack
*Spacer (1-1/2”ID x 3“00 x

1/2” Thk) Engine End -
36QSG, 50QSG

*isolator, Vibration - Engine

and Generator End - 36QSG,
50QSG

*Spacer (11/16”ID x 3“00 x
7/64” Thk) Engine End -
36QSG, 50QSG

REP PMT
no.

*e
.“

27

28

29

30

31

33

33

35

36

37

38

39
40
41

*_

#-
+-

m.

S?0-0257

870-0491

403-3041-01

402-0639
402-0638
403-3004

403-3005

403-3028

87C-0490

800-0140

800-0138
403-3042-01

870-0491

800-0030

332-1473

856-0008
850-0045
862-0015

g
lE8&%IiM

1 %ut. Locking (5/16-18)

Ewi~ End - _. _
1 %it, Locking - *X (5/8-11)

E~ine End - _. _
1 #Spacer (3/4” Long) Engine End

--
#Ieolator. Vibration - 60QSG

1 Engine-End
2 Generator End
1 fipecer (1-1/4”10 x 2“iX) x

1/8” Thk) Engine End - 60QSG
spacer - Generator End

2 * -.
T

(1-1/2*ID x
3“00 X ~ 2“ Thk)

2 r 6oQso [i-3/8”ID x 3*OO x
3/8” Thk)

1 #Nut,-Locking - tieX (1/2-13)
Engine End - 60QSG

screw. Cap - Hex Head -
Generator End

2 * 36050. !5GQSG (5/8-11 X
3:1/2”)

2 # 60QSG (5/8-11 x3”)
2 *6Waeher, Retainer (17/32”ID

X 2-3/4”00 X 11/64’’Thk)
Engine End - 60QSG

2 *#Nut, Locking (5/8-11)
Generator End - 60QSG

1 screw, Cap - Hex Head
(5/16-18x 1-1/4”)

1 Lug, Solderless - Generator
Set Grounding

2 Washer, Lock - EIT (5/16”)
Washer, Lock - Spri;g (5/16”)

: Nut, Hex (5/16-18)

Mounting Hardware for 36QSG and 50QSG
Mounting Hardware for 60QSG
Determination of Service Replacement Parts where

Standard Stack and Extended Stack are Listed
can be Identified as Follows:

Standard Stack Generators - Wounted on 15”
Width Centers

Extended Stack Generators - Wounted on
18-9/16” Width Centers

31



140usfng

880D

32



Housing

REF PART’
NO. No.

405-4258
2 821-0018

3

895-0308

895-0172

895-0170

895-0182

7

8
9

H
12
13
14

15
16
17

130-3607
232-3542
!326-0081

850-0109

862-0018
405-4263
405-4257
405-4256
319-0s11
319-0812
405-4285

405-4264
405-4283
405-4216

18 405-4579-01 2

PhRT
DESC$tIPTI~

Panel, Top
Screw, Locking - Hex Washer

Head (1/4-20 x 5/8”)
Tape, Sealing - Bulk (Order

by the foot)
1/8” Thk x 1“ Wide - 72’
Required

11/16” Thk x 1-1/4” Wide
- 3’ Required

3/8” Thk x 3/4” Wide -
12’ Required

1/4” Thk x 3/4” ~ide -
17’ Required

Guard, Radiator
Eyebolt. Lifting
l“da~~er Flat (1-1/64” 10 x

1-5/8:” G!) X 1/8” Thk)
Washer, Lock - Spring

{1-3/64” ID)
Nut, tiex (#l-8)
!letainer, Top Panel Seal
Panel, Rear - Left
Panei, Rear - Right
Panel, Control Housing
Panel, Control Housing
Door, Control (Includes

Windows)
Catch, Control Door
Bar, Lifting
Shim
Door, Access

33

REF
No.

19
20
21
22
23
24
25
26
27
29
30

31
32
33
34

35

36

37
38

39
40
41
42

43

405-4:75
405-4240
405-424A
405-4181
405-4247
405-4172
405-4173
405-4174
405-4250
406-0700
800-0050

526-2120
128-0121
850-0050
870-0212

821-0018

815-0607

870-0235
815-0771

403-2965
128-0119
128-0120
870-1063
862-0003

QTY

2

:
1
1
1
1
1
1
3

28

36
i

1:

103

12

12
4

1
2
1
1

10
44 319-1321-01 1
45 128-0130 1

PART
lMSCRIPTI~

Catch, Access Door
Panel. Inner
Panel. Front - Left
Panel, Front
Panel, Front - Right
Baffle - Air In
Baffle - Air Out
Panel, Front - Center
Panel, Radiator Support
Latch, Door
Screw, Cap - Hex !k+ad

(3/8-16 x 1/2”)
Washer, Flat (3/8”)
Foam - Air Out
Washer, Lock - %ring (3/8”]
Nut, Self-Locking - Hex

Flange Head (1/4-20)
Screw, Locking - i+ex. Washer

Head (1/4-20 x 5;8”)
Screw, Machine - Round Head

(#10-32 X 1/2”)
Nut, Hex - With ET (U1O-32)
Screw, Machine - Flat Head

(1/4-20 x 1/2”)
Angle, Skid
Seal. Foam
Foam - Air In
Nut, ?al (l-8)
Nut, Hex (3/8-16)
Panel, Generator
Foam - Acoustical



Receptacle Panel

,33

34



Receptacle Panel

REP PART
no. m.

1

89s-0308

895-0170

3
4
5

821-0018

319-0936
319-0938

812-0082
812-0062

6

7
8

1:

12

13
14

15

16

17

18

19
20

21

853-0005
853-0005
319-0937
870-0221
319-0968
815-0162

320-1675-04
320-1675-05
320-1675-06
812-0061

853-0003
320-1676-02

320-1674

320-0541

320-0541

308-0933-01
308-0932-02
308-0932-03
870-Q183
323-1471

323-1109

QTV

13

1
1

16
16

;:

1:
1
3

1

:
22

20

t

1

1

1
1
1
4
1

I

PART
oEmIPTKMl

Tape, Sealing - fkilk (Oi-der
by the foot)

1/8” Thk x 1“ Wide - 9’
required

3/8” Thk x 3/4” Wide -
3’ required

Screw, Cap - Hex Locking Head
(1/4-20 x 5/8”)

Panel, i%eceptecle
Cover, Terminal 810ck
Screw, Machine - Round Head

(S8-32 x 3/4”]
36Q5G. SO@
60QSG

Washer, Lock - ET (S8)
-. -
60QSG

Cover, Selector Switch
Nut. Hex - With ET [S8-32)
Cover, Load Terminal
Screw, Machine - Fillister

Head (S10-32 x 1/2”)
Breaker, Circuit - 6 Pole

{CBI,2,3.7,8.9)
36QSG (75 #mlp)
50QSG (95Amp)
60QSG (110~)

Screw, Machine - Round Head
(#6-32 X 3/8”)

Washer. Lock - ET (#6)
Breaker, Circuit - 2 Pole.

5oAmp (CB13)
Breaker, Circuit (Includes

Adapter Plate) - 1 Pole (CB15)
Breaker. Circuit (Includes

Wounting Hardware) (CB14)
Breaker, Circuit (Includes

Mounting Hardware) (C812)
Switch, Generator Reconnection

(s1)
36QSG
50QSG
60QSG

Nut, Hex - With ET (S6-32)
Receptacle. Twist Lock (50

AW- 120/250Volt) (J4)
Receptacle (30 Amp - 125/250

Volt) (J3)

REP Pm
m. m.

22 612–0066

23 323-1109

24 323-1104

25 850-0040
26 319-0967
27 319-0939
28 800-0028

29 650-0046
30 528-0022
31 882-0002
32 337-2463
33 600-0053

34 526-0026
35 850-0050
36 882-0003
37 332-3042

38 332-3041

39

332-3043-02
332-3043-03

40 406-0709
41 813-0103

42 870-0131
43 406-0710-02
44

338-2566-03
338-2566-04
338-2566-05

45 315-0431
46 815-0416

47 800-0005

48 821-0006
49 98-6361

g

2

1

1

3
1
1
4

4
4
4
4
4

8
8
8
5

13

i
1

:

5
1

1
1

:
1

3

4
1

Screw.

OE-P%IOIII

Uachine - RoMnd Head
(#6-32 X 3/4”)

Receptacle (20 Amp - 125 Volt)
(J2)

Receptacle. Duplex (20 Amp -
125 volt) (Jl)

Washer, Lock - Spring (1/4”)
8racket. Terminal
Panel. Terminal (181)
Screw. Cap - Hex Head
(5/16-18x1“]

Washer. Lock - Spring (5.’16”)
Washer. Flat (5/16”)
Nut+ Hex (5/16-18]
Bar, Bus (T81-LO.LI.L2.L3)
Screw. Cap - Hex Head

(3/8-16 X 1-3/4”)
Waeher. Flat (3/8”)
Washer. Lock - Spring (3/8”)
Nut. Hex (3/8-16)
Block. Terminal (Triple Block)

60QSG {TB2-O lhru 14)
Block. Terminal (Single Block)

_. 50QSG (TB2-1 Thru 13)
R::~kMounting - Terminal

36QSG, 5oQso (6-1/0’]
60QSG (15-5/8”)

Hinge, Terminal Cover
Screw, Machine - Round Heed

(810-32 X 3/4”)
Nut, Hex - With ET (*IO-32)
Hinm. Switch Cover-..=—.
Harness, Wiririg - Receptacle

Pane 1
36QSG

a%
Transformer, Voltage (TXI)
Screw. Machine - Fillister

Head (#6-”32 x 1/4”)
Screw, Cap - Hex Head

(1/4’-20 x 3/4”)
Screw, Lock
Label, Danger

35



Oenerator
QS$’c%im ,, ~2&#l

3

,,
I

,’

36



=F PART
NO. No.

1 805-0015
2

800-2088
800-2090

3 800-2087

QTY Pam
OESCRIPTICN

REF mm
No. No.

36
800-2087
800-2086

37
850-2010
850-2010

38
526-2120
526-2120

41 517-0135
42 526-0213
43 800-2058
44 850-2008
45 234-0863
46 234-0878
47 821-2020

48 815-0793-03

g

1:

1:

1:
1
6
6
6
2

:

8

8
1
6
6
6
4

4
4

1

1

3
3
1
3

:
1
1
1
2
1
1
1

1

4

1
4
4

DE=P%%ON

8

8
4
8

12
8
8
2

1
~

1

1

:

~

1

1

1

1

1

3

3

1
1
1
2

:
6

6
8

2

8
1

:

1

1

Bolt, Place (3/8-16 X

Screw, Cap - Hex Heed
M1O X 1.5 X 35

M1O X 1.5 x45
Screw, Cap - Hex Heed

(bllo x 1.5 x 30)
Washer, Lock - Spring
Washer, Lock - Spring
Washer. Flat [3/t?”!

3/4” )

(Mlo)
(M1O)

screw, Cap - Hex Head
36QSG (M1O X 3Qmn)

40QSG, 60QSG (M1O X
Washer, Lock - Spring

36QSG
40QSG, 60QSG

Wa:~ Flat (M1O)

40QSG, 60QSG
Plug
Washer, Flat (M8)
Screw, Cap - Hex Heed
Washer, Lock - Spring
Guard, Fan
Screen. Air Inlet

25mm)
(M1O)

(MB X 25)
(MR)

4 850-2010
5 850-2010
6 526-0174
7 232-3550

12
220-4296-01
220-4296-02
220-4296-03

13

Feet, generator- Mounting
Stator

36QSG (130 Stack Length)
40QSG {180 Stack Length)
60QSG (240 Stack Length)

Rotor Assembly (Includee
Parts Marked *)

36QSG (130 Core Length)
40QSG (180 Core Length)
60QSG (240 Core Length)

*Key
36QSG (130 Core Length)
40QSG,60QSG (180,240

Core Length)
*Rotor Assembly, Exciter

(Includes Parts Marked 1)
36QSG (Newege part number

210-1036! (130 and 160
Core Length)

40QSG,60QSG(Newage part
number 210-1037)
(180, 240 and 300Core
Length)

*lRectifier Assembly, Forward
(Includes Diodes)

*lRectifier Assembly, Reverse
( Includes Diodes)

*lDiode, Positive (Forward)
Includes Lead

*lDiode, Negative (Reverse)
Includes Lead

*Varistor
*Bearing, Ball
*Ring, Retaining
*Screw, Cap - Locking Head

(M5 X 12)
Ring, “O”
Adapter, Generator (SAE 2)
Screw, Cap - Hex Head

(M1O x45)
Washer, Lock - Spring (M1O)
Screw, Cap - Hex Head

(Mi6 x 40)
Disc, Generator Drive

(SkE 11.5)
Washer, Flat (M16)
Ring, Adapter
Seal, Edging (Order by the

foot - 3 feet required)
Cover, Stator - Upper

36QSG (130 Stack Length)
40QSG, 60QSG (180, 240

Stack Length)
Cover, Stator - Lower

36QSG (130 and 160 Stack
Length)

40QSG, 60QSG (180 and 240
Stack Length)

Screw, -Locking - Flange
(M6 x 10)

Screw, Hex - F 1ange
(M5x .8X12)

Washer, Lock - Spring (M5)
Bell, End
Washer, Flat
Washer, Lock - Spring (MB)
Screw, Cap - Hex Head (W8 x 25)
Washer, Lock - Spring (M6)
Screw, Cap - Hex Head

36QSG (MS X 45mn)
40QSG, 60QSG (M8 x60mm)

Stator, Exciter
36QSG (Newage Part Number

230-1000) (30 Core Length)
40QSG, 60QSG (Nawage Part

Number 230-1001) (40 Core
Length)

Washer, Flat (M8)
Washer, Lock - Spring (MB)
Block, Main Terminal
Screw, Cap - Hex Head

(M8x 1.25x35)
Gromset
Bracket, Overspeed Switch
Switch, Overspeed
Point, Overspeed
Nut, Insulated
Nut, Hex (1/4-20)
Washer, Lock - ET (1/4”)
Washer, Lock - EIT (3/8”)
Screw, Cap - Hex Head

(M1O X 301mn)
Washer, Flat (13/32” ID x

1-1/2” OD X 1/8” Thk)
Screw, Self-Locking - Hex

Washer Head (M5 x 10mn)
Cover, End Bell
Spacer, Cover
Washer, Flat (M6)

201-3473-01
201-3473-02
201-3473-03

14
515-Q2W3-01
515-0298-02

49
50
51
52
53
54
55

850-2005
211-0422
232-3441
850-2008
800-2058
850-2006

15

201-3434-01
800-2039
800-2042

201-3434-02 56
220-4293-04

220-4293-05
16 357-0091

17 357-0092 57 526-2100
58 850-2008
59 232-3421
60 800-2060

61 508-1057
62 150-2309
63 150-0956
64 150-0723
65 870-0250
66 862-0001
67 853-0013
68 856-0010
69 800-2087

358-0135-0118

19 358-0135-02

20
21
22
23

304-0807
510-0165
518-0122
821-2021

24
25
26

509-0266-01
231-0316
800-2090

850-2010
800-2173

27
28

70 526-0240

71 821-2020

72 234-0875-01
73 232-3462-01
74 526-2080

29 232-3443

31
32
33

526-0259
231-0318
508-0139

34
234-0902-02
234-0902-01 * - Parts Included in Rotor Assembly.

1 - Parts Included in Exciter Rotor Assembly.
35

232-3430-01

232-3430-02

37



3
?/

I L“

.

&u

3/ y

s..
J j,“66

/-”/ e

-46



REF PART QTY
w. No. USED

1 805-0015 8
2

800-2088 8
800-2090

3 800-2087 8

4 850-2010 12

PART
0ES4XIPTI~

8olt, Place (3/8-16 x
screw, cap - Hex Head

M1O x1.5x35
M1OX 1.S X 45

Screw, Cap - Hex Head
(Mlo x i.s x m)

Washer, Lock - Spring
Wss,her, Lock -Spring
Washer. Flat (3/8”)

REP PART
m. m.

35
232-3619-01

232-3819-02

232-3819-03

36
600-2086
800-2086

37
850-2010
850-2010

38
526-2120
526-2120

41 517-0135
42 526-0213
43 800-2058
44 850-2008

Cover, Stator - L-r
36QsG(139and160

Stack Length)
40QSG, 60QSG (180

and 240 Stack Length)
=)(m Stack

Screw, Cap - Hex Head (10 x 25)
36QSG
40QSG. 60QSG

Washer, Lock - Spring (M1O)
36QSG
40QSG. 60QSG

Washer. Flat (M1O)
36QSG
40QSG, 60QSG

3/4” )

(M1O)
{?410)3 U3U-ZUIU

6 526-0174
7 232-3550

12
220-4296-01
220-4296-02
220-4296-03

220-4296-13
220-4296-15
220-4296-16

u
8
2

1

:

1
1
1

1
1

1
1
1
1
1

1
1

i

1

1

3

3

1
1
1
2

:
6

6
8

2

8
1

1
1

1
1

Feet, Generator Wountin9
Stator

36QSG (130 Stack
40QSG (180 Stack
60QSG {240 Stack
OSGRA {3641 Stack~---

600 Volt
8road Range

QSGCA (300 Stack
8road Range

QSGC~3C~ Stack

8road Ranae

Length)
Length)
Length)
Length)

Length)

Length)

Plug
Washer, Flat (MS)
Screw, Cap - Hex Head (MS x 25)
Washer, Lock - Spring (M8)

220-4296-14
220-4296-16

45
46
47

46

49
50
51
52
53
54
55

56

57
68

::

61
62
63
64
65
66
67

:;
70

*-

1-

234-0903
234-0878
821-2020

815-0793-03

850-2005
211-0422
232-3441
850-2008
800-2058
850-2006

800-2039
800-2042

220-4293-04

220-4293*5

526-2100
850-2008
232-3421
800-2060

508-1057
160-2309
150-0966
150-0723
870-0250
862-0001
853-0013
856-0010
508-0305-02
526-2120

Guard. Fan
Screen, Air Inlet
Screw. Locking - Flange

(M5x 10)
Screw, Hex - Flange

(~ X .8 X 12]
Washer, Lock - Spring (MS)
Bell, End
Washer, Flat
Washer. Lock - Spring (MS)
Screw. Cap - Hex Head (M6 x 25)
Wa=b~r, ~~k - spring [!46)
Screw, Cap - Hex Head

36@G
40QSG, 60QSG

Stator, Exciter
36QSG (Newage Part Number

230-1000) [130-160 Core
Length)

40QSG, 60QSG (Newage Part
Number 230-1001) [180, 240.

300Core Length)
Washer, Flat (M8)
Washer, Lock - Spring (M8)
Block, Main Terminal
Screw. Cap - Hex Head

@8 x 1,25 x 35)
W2eunet
8racket, Overapeed Switch
Switch, Overspeed
Point, Overspeud
Nut, Insulated
Nut, Hex (1/4-20)
Washer, Lock - ET (1/4”)
Washer. Lock - EIT (3/8”)
Edging. 1.5 Ft
Waeher. Flat

Rotor Assemb?~ (Includes
Parts Marked *)

36QSG (130 Core Length)
QSGBA (160 Core Length)
40QSG (180 Core Length)
60QSG (240 Core Length)
QSGCA/B [300 Core Length)

201-3496-01
201-3496-02
201-3496-03
201-3496-04
201-3496-05

14 *Key
36QSG (130 Core Length)
40QSG.60QSG (180,240

515-0298-01
515-0298”02

15
C~re Length)

*Rotor Assembly. Exciter
(Includes Parts Marked 1)
36QSG (130 Core Length)
40QSG,60QSG (180,240 Core

Length)
‘lRectifier Assembly, Forward

(Includes t)iodes)
*lRectifier Assf)#m)~)f, Reverse

(Includes Oiodes]
‘lDiode, Positive (Forward)

Includes Lead
*lDiode, Negative (Reverse)

Includes Lead
*Varistor
*Bearing, Ball
*Ring, Retaining
*Screw, Cap - Locking Head

(MS x 12)

201-3434-01
201-3434-02

16 357-0091

17 357-0092

358-0135-0118

19 358-0135-02

20
21
22
23

304-0807
510-0165
518-0122
821-2021

24
25
26

509-0266-01
231-0328
800-2090

Ring, “O”
Adapter, Generator (SAE 3)
Scr&w, Cap - Hex Heed

(M1O X 45)
Washer, Lock - Spring (M1O)
Screw, Cap - Hex Head

(M16 x 40)
Disc, Generator Drive

(SAE 11.5)
Washer, Flat (M16)
Ring, Adapter
S;a~~ Edging (Order by the

- 3 feet required)

Cover, Stator - Upper
36QSG [130 Stack Length)
40QSG. 60QSG (180, 240

850-2010
720-1119

27
28

29 232-3699
Parts Included in the Rotor Assenbly.
Parts Inchded in the Exciter Rotor Assembly.31

32
33

526-0259
231-0318
508-0139

34
234-0936-01
234-0936-02

234-0936-03
234-0936-04

Stack Length)
QSGBA (160 Stack Length)
QSGCA/B (300 Stack Len9th]

39



40



REP PART
No. No.

1 80%0015
2 800-2088

3
800-2113

600-2087

4 850-2010
s

850-2012
$50-2010

6 S26-2140
7

232-3550

232-3573
232-3574

9 526-2120
12

220-4299-01
220-4299-02
220-4299-05
220-4299-06
220-4299-07
220-4299-08

13

201-3497-01
-*- **A” *.CV1-04V?-VL
201-3497-03
201-3497-04
201-3497-05
201-3497-06

14 515-0298-02
15 201-3434-02

16 357-0091

17 357-0092

18 368-0135-01

19 356-0135-02

20 304-0807
21 510-0164
22 518-0083
23 821-2021

24 509-0266-02
25 231-0325
26

800-2091
800-2093

27 850-2010
28 720-1119

29 232-3699

31 S26-0259
32 231-0319

!, 33 S08-0139

34
234-0937-01
234-0937-02
234-093?-03
234-0937-04

QTY

8
12

8

8

12

8
8
8

2

1
1
8

1

i
1
1
1

:
1
1
1
1
1
1

1

1

3

3

1

:
2

1
1

5
1
6
8

3

8
1

:

:
1

Solt. P3*e {3/8-16 x 3/4=)
screw, Cap - Hex Head

(Mlo x 1.5 x 35)
screw, Ca@ - HaxHe%d

(M12 x 1.75 x 35) (165/190
Stack Length)

(M1O X 1.50X 30~ (230-375
Stack Length)

Washer, Lock - spring (M1O)
Waeher, Lock -Spring

(M12) {165/190 Stack Length)
(M1O){230-375Stwk Length)

Washer, Flat (M12)
8racket. Mounting - Oanarator

UC22 Oanerator
UC27 Oanerator

Left Side
Right Side

Washer. Flat (M1O)
Stator
165StackLength
190StackLength
230 Stack Length
285 Stack Length
335 Stack Length
375 Stack Length

Rotor Aasambly (Includes
Parts Marked *)

165 Core Length
190 Core Length
230 Core Length
285 Core Length
335 Core Length
375 Core Length

*Key
%otor Assembly, Exciter
(IncludesParte Marked 1)
Nawage Part Hmbar 210-103?

*lRectifier Asaambl . Forward
!(IncludaeOiodes

-actifier Asaambly, Reverse
(IncludesDiodes)

‘:$~~~~ (F~ard)
*lOiode, Negative (Reverse)

Includes Lead
Wari*tor
%aaring, 8all
*Ring, Retaining
*Straw, Cap - Locking Heed

(?45 x 12)
Ring, “O”
Ad~:&wtiyraorr~w 3)

M1O’XS6
M1O X 60

Washer, Lock - Spring (M1O)
screw, Cap - Haxtiaad
(M16x 40)

Oiac,Oenarator Oriw
(SAE 11.5)

Washer. Flat (M16)
Ring, Mapter
seal, Edging (order by the

foot -3 feat required)
Cover, Stator - Upper

165/190 Stack Length
230/280 Stack Length
335 Stack Length
375 Stack Length

EF
No.

35

36

z
41
42
43

:
46
47

48

49
50

51

52

53

54
65

58

57
58
59
60

61

:
64

s
67
68
69

70

71

72
73
74

;:

c)

WRT
m.

234-0853-01
234-0853-02
234-0853-03
234-0853-04
800-2112

850-2012
526-2140
517-0135
526-007?
800-206?

850-2010
234-0867
234-0879
821-2020

815-0793-03

850-200s

211-0423
211-0422

526-0077
232-3441

860-2010
$50-2008

800-2087

800-2058

850-2006
800-2042

220-4293-05
220-4293-06
526-2100
850-2008
232-3421
800-2060

508-1057
150-2809
150-0966
1S0-0723
870-0250
862+00%
853-0013
856-0010
800-2087

526-0240

821-2020

234-087S-01
232-3462-01
S26-2080

PMRT
0E8CRIPTI~

Cover, Stator- Lower
165/180 Stack Length
230/285 Stack Length
335 Stack Length
375 Stack Length

screw, Cap - Hex Head
(M12 X 30)

Washer, Lock - Spring (M12)
W8er, Flat (M12)

WS=4er, Flat (MIO)
e.- * - P*X wad-. v“,
$~:rx :O)k

- Spring (M1O)
Guard.*Fan
Screen, Air Inlet
Screw, Cap - Locking Head

(M6 x 10)
screw, Cap - Locking Head

(~ X .8X 12)
Washer, Lock - Spring (MS)
8s11, End

165/190 Stack Length
230/285/335/37S Stack Lcmgt

Washer, Flat (M1O)(165/190)
(M1O)165/190StackLength
(:0::30/285/335/375 Stack

Washer, Lock
(M1O)165/190Stack Length
@6) 230/265/335/375 Stack

Length
screw, Cap - Hex Head
[M1OX 30) 165/190Stack
“Length -
(WX 251 230/285/335/375
‘Stack Length- “

Waa,c:mg --prir (us)

{M6; 1x60)
Stator, Exciter

165/180 Stack Length
230/275 Stack Lemgth

Washer. Flat (~)
Washer. Lock - Spring (MS)
Block, Main Terminal
Screw, Cap - Hex Head

(~ X 1.25X 86)

Grulmat

@racket, Owrapaad Switch
Switch, Owrapaad
Point. Overepead
Nut, Inoulatad
Nut, Hex (1/4-20)
Waeher, Leek -ET (1J4”)
Waaher, Leek-EIT (3/8”)
Scrau. Cap - HexHaad

(MIO X -)

Washer, Flat (13/32” IO x
1-1/2” 00 X 1/8”Thk)

Screw, Self-Locking-Hex
WaaharHead (M6x M’hm)
Cover,End8all
Spacer. Cover
Washer. Flat (=)

Parts Included in the Rotor Aaeambly.
Parts Included in the Exciter Rotor-Aeaambly.

41



.,

0 -.

6fj87 ‘“

.

42



REF PMT
No. m.

QTV DAnT.-..

IX=IPTI(N
PART
No.

QTY

8

1
1

1
1

1
1

8

8

1

:;

12
12

12
12

2
2

:
8

8

1
1
4
4

1
3
3
1
3

1
1
1
1
1
2
1
1
1

1

4

1
4
4

PART
D&MXtIPTION

Washer, Flat (M16)
Ring, Adapter

UC22 P*nerator
UC27 Generator

Seal,Edging (Order

1 805-0015
2

800-2088
800-2090

3
800-2087
800-2113

8

8
4

8
8

12

16
16

8

2

1
1
2

2

26
20

1

1
1

1

:
1
1

1

1

3

3

1

1
1

:
2

1
1

:

5
1
6
8

3

1
1

Bolt, Place (3/8-16 x
screw, cap - Hex Head

MIO X 35me
Mlo x 4%wl

Screw. Cap - Hex Head
UC22 Generator (M1O
UC27 Generator (M12

(M12 X 3timn)
Washer, Lock - Spring
Washer, Lock - Spring

3/4” )

x 3omn)
x 35mn)

(M1O)

31
32

526-0259

231-0318
231-0319
508-0139 by the33

34
foot -- 3 feet required)

Cover, Stator - Upper
UC22 Generator
UC27 Generator

Cover, Stator - Lower

234-0860-02
234-0855-014 850-2010

5
850-2010
850-2012

6 526-0174
7

232-3550

35
UC22 Generator” (Mi~)
UC27 Generator (M12)

Washer, Flat (M12)
Bracket, Mounting - Generator

UC22 Generator
UC27 Generator

Left Side
Right Side

Screw, Cap - Hax Head
(M4 X 10nmn)

Washer, Lock - Spring (M)
Washer, Flat

UC22 Generator (M1O)
UC27 Generator (M12)

Stator, Generator
UC22 Generator -

180 Stack Length
UC27 Generator

165 Stack Length
190 Stack Length

Rotor Assembly, Generator
(Includes Parts Marked *)
UC22 Generator -

180 Core Length
UC27 Generator

165 Core Length
190 Core Length

*Key
*Rotor Assembly, Exciter

(Includes Parts Marked #)
*#Rectifier Assembly - Forward

(Includes Diodes)
*#Rectifier Assembly - Reverse

(Includes Diodes)
*#Oiode, Positive (Forward)

Includes Lead
*#Diode, Negative (Reverse)

Includes Lead
*Varistor
*Bearing, Ball

UC22 Generator
UC27 Generator

*Ring, Retaining
UC22 Generator
UC27 Generator

*Screw, Cap - Locking Head
(M5x”l:lmn)

Ring, O
UC22 Generator
UC27 Generator

Adapter, Generator (SAE 2)
UC22 Generator
UC27 Generator

Screw, Cap - Hex Heed
M1O X 5-
M1O X 6ihwn

Wesher, Lock - Spring (M1O)
screw, Cap - Hex Head

(M16x4-)
Oisc, Drive (SAE 11.5)
Hub, Orive

UC22 Generator
UC27 Generator

43

232-3819-02
232-3820-01

UC22 Generator
UC27 Generator

Screw, Cap - Hex
UC22 Generator

(M10x25mm)
UC27 Generator

(M12x30tmn)
Plug
Washer, Flat

UC22 Generator
UC27 Genarator

Screw, Cap - Hex
UC22 Generator
UC27 Generator

36 Head
(M10x25mm)800-2086

800-2112 (M12x30mm)
232-3573
232-3574

9 800-4073
41
42

517-0135

232-3441
526-0077

(Special]
(3(3” )

(M6 X 25mm)
(M10x30mm)

10 850-2004
11

526-2120
526-2140

12
220-4296-02

43
800-2058
800-2087

44 Washer, Lock - Spring
UC22 Generator (MB)
UC27 Generator (M1O)

Guard. Fan
UC22 Generator
UC27 Generator

Screen, Air Inlet
UC22 Generator
UC27 Generator

Screw, Cap - Locking Head
(M5 x lollsn)

Screw, Cap - Locking Head
(M6 x 12mm)

8ell, End
UC22 Generator
UC27 Generator

Washer, Lock - Spring (M6)
Screw, Cap - Hex Head

(M8 X 60rmn)
Stator, Exciter
Waaher, Flat (MB)
Washer, Lock - Spring (MB)
Block, Main Terminal
Screw, Cap - Hex Haad

(MB x 35mm)
Gromet
Bracket, Overspeed Switch
Switch. Overspeed
Point, Overepead
Nut, Insulated
Nut, Hex (1/4-20)
Washer, Lock - ET (1/4”)
Washer, Lock - EIT (3/8”)
Screw, Cap - Hex Head

(M10x35asn)
Washer, Flat (13/32” IO x

1-1/2” 00 X 1/8” Thk)
Screw, Self-Locking - Hex

Washer Head (M6 x l(hiun)
Cover, End Bell
Spacer, Cover
Washer, Flat (MB)

850-2008
850-2010

45
220-4299-01
220-4299-02

234-0863
234-0867

13 46
234-0878
234-0879
821-2020

201-3484-03
47

48

50

201-3485-01
201-34B5-02
515-0298-02
201-3434-02

815-0793-03

211-0422
211-0423
850-2006
800-2042

16 357-0091 54
55

357-0092
56
57

z
60

220-4293-05
526-2100
850-2008
232-3421
800-2060

lB 358-0135-01

19 358-0135-02

20
21

304-0807
61
62
63

::
66
67
68
69

508-1057
150-2309
150-0956
150-0723
870-0250
862-0001
853-0013
856-0010
800-2088

510-0165
510-0164

22
518-0122
518-0083
821-202123

24
509-0266-01
509-0266-02 70 526-0240

25
71 821-2020231-0316

231-0317
26 72

73
74

234-0875-01
232-3462-01
526-2080

800-2091
800-2093
B5O-2O1O
720-1119

1

27
28

Ganerator Rotor Assembly
Exciter Rotor Assembly

* - Parts Included in
#- Parts Included in29

30
232-3443

232-35?J2
232-3593



Generator Heater

?-’
4

*’

64
5

I

\/
16 \.

Y

‘\..-.

10

/
8

9
/

/
17



6ener8tor Heater

w PART
No. No.

1

333-0445

333-0446

2
333-0438-07

333-0438-08

3 332-3024-11

4 815-0766
5 860-2005
6 850-2004
7 526-2050
8 330-0142

QTY PART
6ESGRiPTiOii

1

1

1

2

4
2

:
1

Kit, Heater’-Generator
Includes Parts Werked *)

120 Voit @awaga Part
Nudw 330-AH02)

240 Volt (Nawage Part
Number 330-AHO1)

*Cartridge, Heater
120 Volt (Newage Part
Number 071-31057)

240 Volt (Nawage Part
Numbar 071-31058]

*Cl~, Loop (Newage Part
Number 052-46058)

*Straw, Head-Pan (M4 x 16)
%ut, Hex (W4)
%tasher, Lock-Spring (M4)
~asher, Flat (?44)
*Terminal, 8ox-Haater (Newage

Part Number 450-10060)

PnuT
No.

332-3023

508-0228
98-6142

98-6143

98-6233

822-3047
850-2003
330-0141-04
898-1254-19
330-0141-03
815-0446

QTY PART
0E8UUPTIUQ

1 *Block. Terminal (Nawaga Part
Nmber 003-14010)

1 *Gronsnat
1 *Label. Heater ADJ

*Labal, Volts/Watts
1 120 Volts/280 Watts (Newege

Part Number 450-13650
1 240 Volts/210 Watts (Newage

Part Number 450-13640
1 *Straw, Head-Pen (W3 x 20 1
; %ashsr, Lock-Spring (M3)

*Gasket, 8ox-Terminal
1 *Sleeving. CL200 Insulation

*Cover, 8ox-Terminal
: Screw, RH x Rac W/IT

Parts Included in 333-0445 and 333-0446
Oenerator Heater Kit.



1

REF WAN NEWAGE QTY PART
No. PART NO. PART NO. USED DESCRIPTION

7
., 775-0049 054-20505 1 Pin, Dowel

2 201-3446 130-20136 1 Rotor. Exciter
3 220-4233 420-17200 1 Stator. Exciter
4 232-3511 130-20101 4 Clamp. Stator
5 232-3462-02 450-14370 4 Spacer. Mounting -

Corner

REF WAN NEWAGE QTY P&RT
NO. PART NO. PART NO. USED DESCRIPTI~

6 234-0875-02 450-14360 1 Cover, 8ell - End
7 249-0462 450-22000 1 Harness. Wirlna
8 815-0761-01 350-14950 1 Bolt IM1O X 1.5 X 1101
9 850-2010 028-31509 1 Washer, Lock - Sprlnq (M1O)

iO 821.-2020 4 Screw, i_ocKlng - tiex Heaa
Flange (M5 x 0.8 x 101

46

.’



Current Tramsformr

:“

‘i,

REF PART ~TYD PMRT REF PART
No. m. DE$ORIPTI~ No. No.

1 Transformer, Current 4 8?0-0131
302-1868-02 3 Ratio 100/5
302-1868-04 3

5 850-2010
Ratio 200/5

2 302-1937
6 800-2085

8racket, Mounting
3 821-0005 : Screw, Round Head, Machine 7 860-2009

(#10-32 X . 50)

QTY PART
OEmWTI~

6 Nut, Hex W/ET (*1O-32)
2 Washer, Lock (M1O)
2 Screw, Hex Head

(M1O X 1.5 X 20)
2 Nut, Hex (M1O x 1.5)

47



.,),,,

2

$
*.“’

*. -

6 ‘“-

40-’’11/

41

901C

1,

,.

48



Control

RfF PMT
w. m.

1 191-1541
2 821-0021

3 821-0014

4 508-1078
5 301-8065
6 402-0527
7 800-0045

8 850-0045
9 508-0001

10 406-0332
11 406-0333
12 406-0334
13 332-0052
14 870-0131
15 871-0015

16 853-0013

17 337-1837
18 800-CC24

19 856-0008
20 821-0004

21 332-0607

22 332-2723
23 812-0065

,’ 24
338-2278

338-1835

338-1836

25 305-0824

26 332-l&13

27 350-1222
28 815-0540

29 300-.7856”

$& DART. . . .
#XSCRIPTIm

2
2

2

:

:

4
1
2
2
2
2
3
1

1

:

;

1

1
2

1

1

1

1

1

1
4

1

Spacer
Screw, s.lf-Lwki%g - Hex

Washer Head (5/16-18 x 1/2”)
Screw, Self-Locking - Hex

Washer Head (5/16-18 x 1’]
Grommet (2” Hole)
Box, Control
Isolator, Vibration
Screw, Cap - Hex Head

(5/16-18 X 3/8”)
Washer, Lock = Spring {5/16”)
Grosmset (1-1/16” Hole)
Receptacle, Fastener
Stud, Fastener
Washer, Stud Retainer
Clip, Wire
Nut, Hex -With ET (#10-32)
NgJ~dHex (1/4-20) Grounding

Washer, Lock - ET (1/4”)
Grounding Stud

Strap, Ground
Screw, Cap - Hex Head

(5/16-18 X 1/2”)
Washer, Lock - EIT (5/16”)
Screw, Self-Locking - Hex

Washer Head (#10-32 x 5/16”)
Block, Terminal - 12 Place

(TB21)
Strip, Marker - 12 Place
Screw, Machine - Round Head

(&6-32 X 5/8”)
Harness, Wiring

AC Door Assembly to T821
Terminal Block (Includes
TB21 Terminal Block)

Alarm Relay (8Wire) (A13
to A1lTB1 and TB2)

Alarm Relay (5 Wire] (A14
to A11TB2)

S!EF PAm
WG. m.

30 812-0063

31 853-0003
32 300-2863

33 815-0544

34 301-8851
35 338-2277

36 323-1308

37 323-1302
38

300-2810
300-2812

39
321-0270
321-0231
321-0094

40 -

41 -

42

338-2546
338-2678
338-2818

43 508-0258
44

322-1304
Board, Voltage Regulator (VR21) 323-1306

(Also available from Newage 45 323-1200
as part number EOOO-24030) 46 353-0094-01

Jumper, Terminal (TB21-22 to 47 357-0030
21) 48 359-0051

Resistor (T821-32 to 26) 49 -
Screw, Machine - Round Head -

Cross Recessed With IT 50 332-1571
(#8-32x 1“)

Board, Printed Circuit - 51 350-1224
Alarm Relay (A14)

8

8
1

4

1
1

1

12

1
1

2
1
2
1

1

1

:
1

:
11

1
1
1
1

1

1

Screw, Machine - Round Head
(#6-32 X 1/2”)

Washer, Lock - ET ($6)
8oard, Printed Circuit -

P.larm Relay (A13)
Screw, Machine - Round Head -

Cross Recessed With IT
(#6-32 X 1/2”)

Bracket, Mounting
Harness, Wiring - DC

(Includes Connector Housing
and Contact Pins) (DC Door
Assembly to Engine Monitor)

Housing, Connector - 12 Place
(J4)

Pin, Contact
Monitor, Engine (Includes

Fuses) (All)
7 Light Control
12 Light Control

Fuee
20Amp (Fl, F2)
15Amp (F3)
5 Amp (F4, F5)

Door Assembly, Control - AC
(See Separate Page for
Components)

Door Assembly, Control - DC
(See Separate Page for
Components)

Harness, Wiring - Engine to
Control (Includes Groswnet,
Resistor, Rectifier, Diode,
Connector Housing and Sockets)

Spec A
Spec B
Spec C & D

Grosmset (1-1/2” Hole)
Housing, Connector

6 Place (J2)
8 Place (Jl)

Socket, Female
Resistor (Rl)
Rectifier (CR1)
Diode (CR2)
Relay, Run (See Separate Page

for Components)
Terminal, Tab Adapter - 60QSG

(Not 11 lustrated)
Resistor - 60 QSG (Not

Illustrated

49



AC Control Door Assembly

1

/

I
8

REF PART
No. m.

1
301-9054-03
301-9054-02

2
302-1148
302-1753

3
302-114?
302-1683
302-1684

4 517-0131

(JTY
USED

1
1

1
1

O@@

@

(2

PART
DE~IPTIOU

Door, Control - AC
Without Meters
With Three Meters

Voltmeter (M21)
0-300/600
0-750

Amnater (W92)
0-75/150
0-100/200
0-150/300

Plug, Hole (3/8” Hole)

REF PhRT
m. m.

6

—4

—9

5
302-1720
302-1968

6 322-0363

7 303-0261
8 308-0882

9 303-0032

QTV
USED

6666

PART
DE8cRIPTICN

Me~e~ ~;quency (M23)

: Spec D
1 Light, Indicator - UPPer/

Lower Scale (DS21, DS22)
Potentiometer (R21)

: Switch, Rotary - Voltmeter/
Ammeter (Knob Not Included)
(s21)

1 Knob, Rotary Switch

50



DC Control I’W3r Assembly

18

.

\’ ‘
“\

‘j,

REF PART
No. NO.

.:
301-905502

301-9055-01

2 815-0385

3 870-0183
4

322-0359-02
322-0360-02

5 322-0369-02
,,:,1’ 6 322-0361

7 322-0017:,,.~

8 193-0352

QTY
USED

1

1

4

4

:
1
1
1

1

3

1

/

PART
DESCRIPTION

Door, Control - DC

Doors With Three Round
Gauge Hnles

Doors With Five Round
Gauge Holes

Screw, Machine - Round Head
(#6-32 X 1/2”)

Nut, Hex - With ET (#6-32)
Light Assembly, Indicator

(Includes Wiring Harness and
Connector Housing) (A12)

7 Light Assembly
12 Light Assembly

Light, Indicator - Replacement
Light, Panel (DS1l)

Bulb, Panel Light --
Replacement

Gauge. Oil Pressure (?411)

‘..

\

\
\ .

REF PART
No. No.

9 193-0351
10 302-1642
11 302-0885
12 308-0892

13 308-0784

14 517-0131
15 193-0250

16 302-1723
1’1 301--62s7
18 308-0853

19 322-0223

QTY
USED

1
1
1
1

1

1
2

2
1
1

9(IOB

PART
f3ESCRIPTI~

Gauge, Water temperature (Mi2)
Voltmeter (M13)
Meter, Time lotalizincj (M14)
Switch, Rocker - Restart/

Preheat/Panel Light (S1?,)
Switch, Rocker - Run/S?o;>,l

Remote (S12)
Plug, Hole (3/8” Hole)
Resistor (Mounted on oil

Pressure and Water Temper,:ture
Gauges) (Rll, R12)

Ammeter - Blank Scale
Switch - Blank
Switch, Pushbutton - Emergency

Stop (Includes Bulb) (s14)
8ulb, Pushbutton Switch -

Replacement



Tachometer

‘3 I

REF PART jTYD PART
NO. No. DESCRIPTION

1 302-1873-01 1 Tachometer (0-4000 RPM) (M16)
2 301-6257 Blank, Switch
3 302-1723 ; Anuw@m, 81ank Scale

52



Alarm R@lay Board
(Begin SpUc E)

-1

\

,’.-

(
“.,

REF
No.

5

w0

PART
No.

1

300-4111-02
300-4111-04

2 307-1056

3 815-0544

(y-Y
USED

1
1
1

6

4

\
\

/%

3

PART
DESCRIPTION

Board, Relay - Alarm
(Includes Relay)
Without Form C Relays
With Form C Relays

Relay (Quantity Used as
Required) (K1,K2,K3)

Screw, Machine - Round
Head - Cross-Recessed With
Internal Tooth
(#6-32 X 1/2”)

Standoff (Clear) (1-7/8”)

.-cr’I L-4 6

tZEF PART
NO. NO.

5 870-0517-02
6 338-2875

7 323-1291
8 323-1199
9 323-1200

300-4228

QTY PART
USED DESCRIPTIffl

2
1

2
9
8

* - parts Included

Standoff (Yellow) (2”)
Harness, Wiring (Includes

Parts Marked *) (Ail-TB1
and T82 to Alarm Relay
Board )

*Plug - 9 Place (P1,P2)
*Pin, Contact
*Socket, Contact

n 338-2875 Wiring Harness

53



Run Rela
(SPec A-i) Y

3

/

4

577B

REF PART QTY PART REF PART QTY PART
m. NO. USED DESCRIPTION No. No. USED DESCRIPTI~

1 307-1056 3 Relav, Run (Kll) 3 319-0447 1 Bracket. Mounting -
2 815-0388 4 Screw, Pan Head - Cross 4 323-0804 3 Socket, Relav

Recessed Thread 5 307-1987 6 Holddown, Relay
(#6-32 X 1/2”]

Re lay

54



Over/Under Voltage Relay

13

. w ‘k 3
/

6

‘5
i6 */

PART REF PART
DESCRIPTICM MD. m.

QTY
USED

2
2
4

1

1

;
3

PART
DESC81PTIW

Washer, Lock - Spring
Nut, Hex (5/16-18)
Screw, Machine - Round

(#8-32 X 3/4”)
Relay, Delay - Time (.

Seconds) (K17)

REF PART
No. No.

QTV
USED

1 307-2552 1 Relay, Voltage - Over/Under
(120VAC) (A17)

Harness, Wiring - Over/Under
Vo 1tage

Plate, Mounting - Relay
Bracket, Mounting - Relay
Mount, Shock
Washer, Lock - EIT (#8)
Nut, Hex (#8-32)
Screw, Cap - Self-Locking

(5/16-18 x 1/2”)

1:
11

850-0045
862-0014
8120082

5/16”)

Head

to 10

2 338-2123 1

12 307-19113 301-9933
4 301-6987
5 402-0354
6 856-0002

,, 7 860-0008
!, 8 821-0017

‘,,

1
1
4 323-0804

322-0384-09
332-0898
332-0942

Socket, Relay -
Light, Indicator - “0/U Volt”
Terminal, Ring
Tie, Cable2

55



28

42

44

/



REF PAIH
No. NO.

1 805-0015
2

800-2088
800-2090

3
800-2087
800-2113

MY PART WV PART
No. No. CsEo EXWRIPTION

8 Washer, Flat (M16)8 8olt, Place (3/8-16 x 3/4”)
SCi=ew, cap - Hex Head

MIO X 35sMn
M1O X 45nEn

Screw, Cap - Hex Head.
UC22 Generator (M1O x 30srn)
UC27 Generator (M12 x 35mm)

[M12x35mm)
Washer, Lock - Spring (M1O)
Washer, Lock - Spring

UC22 Generator (MIO)
UC27 Generator (M12)

Washer, Flat (M12)
Bracket, Mounting - Generator

UC22 Generator
UC27 Generator

Left Side
Right Side

Screw, Cap - Hex Head
(M4 X 10mm)

Washer, Lock - Spring (M4)
Waeher, Flat

UC22 Generator (M1O)
UC27 Generator (M12)

Stator, Generator
UC22 Generator -

180 Stack Length
UC27 Generator

165 Stack Length
190 Stack Length

Rotor Assembly, Generator
(Includes Parts Marked *)
UC22 Generator -

180 Core Length
UC27 Generator

165 Core Length
190 Core Length

*Key
*Rotor Assembly, Exciter

( Includes Parts Marked t)
*#Rectifier Assembly - Forward

(Includes Diodes)
*#Rectifier Assembly - Reverse

(Includes Oiodes)
*#Diode, Positive (Forward)

Includes Lead
*#Diode, Negative (Reverse)

Includes Lead
*Varistor
*8earing, 8all

UC22 Generator
UC27 Generator

*Ring, Retaining
UC22 Generator
UC27 Generator

*Straw. Cap - Locking Head
(MS x 12mm)

Ring”, “O”
UC22 Generator
UC27 Generator

Adapter, Generator (SAE 2)
UC22 Generator
UC27 Generator

Screw, Cap - Hax Head
M1O X 50sml
M1O X 60mm

Washer, Lock - Spring (M1O)
Screw, Cap - Hex Head

(M16x40sBs)
Diet, Orive (SAE 11.5)
Hub, Orive

UC22 Generator
UC27 Generator

43

31
32

526-(X259
Ring, Adapter-

UC22 Wnerator
UC27 Pi%merator

SeaI,Edging (Order by the
foot - 3 feet required)

Cover, Stator - Upper
UC22 Generator
UC27 Generator

Cover. Stator - Lower

8
4

231-0318
231-0319
508-0139

1
1

33

34
8
8

234-0860-02
234-0855-014 8!50-2010

5
850-2010
850-2012

6 526-0174
7

232-3550

3!5
16
16

8

232-3819-02
232-3820-01

1
1

UC22 Gnerator
UC27 Generator

Straw, Cap - Hex
UC22 Generator

(Mlox25mm)
UC27 Generator

(M12x30mm)
Plug
Washer, Flat

UC22 Generator
UC27 Generator

Screw, Cap - Hex
UC22 Generator
UC27 Generator

Head
(M10x25mm)

36
8800-2086

2
800-2112 8 (M12x30ms)

232-3573
232-3574

9 800-4073

1
1
2

41
42

517-0135 1

232-3441
526-0077

12
12

(Special)
(3/8” )
Head
(MB X 25mm)
(M10x30mm)

10 850-2004
11

526-2120
526-2140

12
220-4296-02

2
43

20
20

800-2058
800-2087

44 Washer, Lock - Spring
UC22 Generator (MB)
UC27 Generator (M1O)

(hard, Fan
UC22 Generator
UC27 Generator

Screen. Air Inlet

1 850-2008
850-2010

12
12

45
234-0863
234-0867

220-4299-01
220-4299-02

13

2
2

46
234-0878
234-0879
821-2020

2
2
8

UC22-Generator
UC27 Generator

Screw, Cap - Locking Head
(MS x 10INS)

Screw, Cap - Locking Head
(M5x 12tlun)

8ell, End
UC22 Generator
UC27 Generator

Washer, Lock - Spring
Screw, Cap - Hex Head

(M8 X 60mm)
Stator, Exciter
Washer, Flat (MB)
Washer, Lock - Spring
Block, Main Terminal
Screw, Cap - Hex Head

(MB x 351ms]
Grosmet
Bracket, Overspeed Switch
Switch, Overspeed
Point, Overspead
Nut, Insulated
Nut, Hex (1/4-20)
Washer, Lock - ET (1/4”)
Washer, Lock - EIT (3/8”)
Screw, Cap - Nex Head

(M10x35ms)
Washer, Flat (13/32” ID x

1-1/2” 00 X 1/8” Thk)
Screw. Self-Locking - Hex

Washer Head (?45 x losmn)
Cover, End 8ell
Spacer, Cover
Washer, Flat (M6)

Generator Rotor Assembly
Exciter Rotor Assembly

,—
~ 201-3484-03
,, 47

48

50

201-3485-01
201-3485-02

14 515-0298-02
15 201-3434-02

1
1
1
1

815-0793-03 8

211-0422
211-0423
850-2006
800-2042

:
4
4

(M6)16 357-0091 1 54
55

17 357-oo92 1
56
57
58
59
60

220-4293-05
526-2100
850-2008
232-3421
800-2060

1
3
3

18 358-0135-01 3
(M8)

19 358-0135-02 3 1
3

20 304-0807
21

510-0165
510-0164

22
518-0122
518-0083

23 821-2021

1
61
62
63

%
66
67
68
69

508-1057
150-2309
150-0956
150-0723
870-0250
862-0001
853-0013
856-0010
800-2088

1
1

1
1
2

24
509-0266-01
509-0266-02

25
231-0316
231-0317

26
800-2091

,,:,~.,,., 800-2093., ,,
27 850-2010

“.!,, 28 720-1119

1
1 70 526-0240 1

71 821-2020 4

72
73
74

234-0875-01
232-3462-01
526-2080

1
4
4

5
1
6
8

* - Parts Included in
#- Parts Included in29 232-3443

30
232-3592
232-3593

3



Generator Heater

r’
4

Gw-J

)
0“”

..--’-- -

\/
16

\.

?

‘\

10

.. .

8
,/’

/

.,
/“”

17



Owwratw” H4B8t9s-

REF PMT
m. m.

1

333-0445

333-0446

2
333-0438-0?

333-0438-08

3 332-3024-11

4 815-0766
5 860-2005
6 850-2004
7 526-2050
8 330-0142

QTV PART
0E8UUPTION

1

1

1

1

2

4
2

:
1

K~t, Heater-Generator
Includes Parts Warked *)

120 Volt (Newage Part
Number 330-AH02)

240 Volt (Newage Part
Numbm 330-AHO1)

*Cartridge, Heater
120 Volt (Newage Part
Number 071-31057)

240 Volt (Newage Part
Nunbar 071-31058)

*Cl~, Loop (Nawage Part
Number 052-46058)

*Screw, Head-Pan (M4 x 16)
*Nut, Hex (M4)
Maeher, Lock-Spring (?44)
washer, Flat (M4)
*Terminal, Box-Heater (Newage

Part Nwmber 450-10080)

9

13
14
15
16

;:

332-3023 1

508-0228 1
96-6142 1

98-6143 1

98-6233 1

822-3047
850-2003 :
330-0141-04 1
898-12S4-19 1
330-0141-03 1
815-0446 2

*Block, Terminal (Nawaga Part
Number 003-14010)

*Gramet
*Label, Heater ADJ
*Labal, Volts/Watts

120 Volts/280Watts (Newage
Part Number 450-13650

240 Volts/210 Watts (Newaae
Part N~er 450-13640 “

*Screw, Head-Pan (N3 x 20 I
Washer, Lock-Spring (W3)
*Gasket, 8ox-Terminal
‘Sleeving, CL200 Insulation
%me~, ‘iix-Ter*inal

Screw, RH x Rec W/IT

* - Parts Included in 333-0445 and 333-0446
Generator Heater Kit.

45



Permanent Magnet Exciter

1

REF ONAN NEUAGE QTY PART
No. PART NO. PART NO. USED DESCRIPTION

1 775-0049 054-20505 1 Pin. Dowel
2 201-3446 130-20136 1 Rotor, Exciter
3 220-4233 420-17200 1 Stator. Exciter
4 232-3511 130-20101 4 Clamp, Stator
5 232-3462-02 450-14370 4 Spacer. Mounrlng -

Corner

REF ONAN NEWAGE QTY PART
NO. PART NO. PART NO. USED DESCRIPTION

6 234-0875-02 450-14360 1 Cover, Bell - End
‘1 249-0462 450-22000 1 Harness, Wirlna
8 815-0761-01 350-14950 1 Bolt [M1O X 1.5 X 1101
9 850-2010 028-31509 1 Washer, Lock - S~rlna (M1O]

iO 821--2020 4 Screw, Locking - riex Heaa
Flange (M5 x 0.8 x 101



,,

REF PART QTY PMtl
m. ND. USED DE=IPTIDW

1 Transformer, Current
302-1868-02 3 Ratio 100/5
302-1868-04 3 Ratio 200/5

2 302-1937 Bracket, Mounting
3 821-0005 : Screw, Round Head, Machine

(HO-32 X .50)

REF PhRT QTY
ND. w.

4 870-0131 6
5 850-2010
6 800-2085 :

7 860-2009 2

PART
DE6CftIPTI~

Nut, Hex W/ET (#10-32)
Washer, Lock (M1O)
Scren. Hex Head

(M1O X 1.5 X 20)
Nut, Hex (M1O x 1.5)

47



control

‘,
,,,

‘,

,}

14

/ i

901C

48



REF PMT
No. NO.

REF PART
m. m.

30 812-0063

31 853-0003
32 300-2863

33 815-0544

QTY

8

8
1

4

1
1

1

12

1
1

2

;
1

1

1

;
1

:
11

1

:
1

1

1

PNtT
OES%WPTIOH

1
2

191-1541
821-0021

Spacer
Screw, Self-Locking - Hex
Washer Head (5/16-18 x 1/2”)

Screw, Self-Locking - Hex
Washer Heed (5/16-18 x 1“)

Grommet (2” Hole)
Box, Control
Isolator, Vibration
Screw, Cap - Hex Head

(5/16-18 X 3/8”)
Washer, Lock - Spring {5/16”)
Gmnmet (1-1/16” Hole)
Receptacle, Fastener
Stud, Fastener
Washer, Stud Retainer
Clip, Wire
Nut, Hex -With ET (#10-32)
Nut, Hex (1/4-20) Grounding

Stud
Washer, Lock - ET (1/4”)

Grounding Stud
Strap, Ground
Screw, Cap - Hex Head

(5/16-18x 1/2”)
Washer, Lock - EIT (5/16”)
Screw, Self-Locking - Hex

Washer Head (#10-32 x 5/16”)
Block. Terminal - 12 Place

. hfechin~ - Round Head
(#6-32 X 1/2”]

Screw.

Washer, Lock - ET (#6)
Board, Printed Circuit -

P,larm Relay (A13)
Screw, Machine - Round Head -

Crose Recessed With IT
(#6-32 X 1/2”)

8racket, Mounting
Harness, Wiring - DC

(Includes Connector Housing
and Contact Pins) (DC Door
Assembly to Engine Monitor)

Hotisiiig, Connector - 12 Place
(J4)

Pin, Contact
Monitor, Engine (Includes

Fuses) (All)
7 Light Control
12 Light Control

Fuse
20Amp (Fl, F2)
15Amp (F3)
5 Amp (F4, F5)

Door Assembly, Control - AC
(See Separate Page for
Components)

Door Assembly, Control - DC
(See Separate Page for
Components)

Harness, Wiring - Engine to
Control (Includes Groenet,
Resistor, -—. . , z, —mecrlrler, Diode,
Connector Housing and Sockets)

Spec A
Spec B
Spec C & D

Gromnet (1-1/2” Hole)
Housing, Connector

6 Place (J2)
8 Place (Jl)

Socket, Female
Resistor (Rl)
Rectifier (CR1)
Diode {CR2)
Relay, Run (See Separate Page

for Components)
Terminal, Tab Adapter - 60QSG

(Not Illustrated)
Resistor - 60 QSG (Not

Illustrated

3 821-0014

:
6
7

508-1078
301-8065
402-0527
800-0045 34 301-8851

35 338-2277
850-0045
508-0001
406-0332
406-0333
406-0334
332-0052
870-0131
871-0015

36 323-1308

37 323-1302
38

300-2810
300-2812

39
321-0270
321-0231
321-0094

40 -

16 853-0013

337-1837
800-0024

19
20

856-0008
821-0004

21 332-0607 41 -
(TB2~)

Strip, Marker - 12 Place
Screw, Machine - Round Head

(@6-32 X 5/8”)
Harness, Wiring

AC Door Assembly to TB21
Terminal Block (Includes
TB21 Terminal Block)

Alarm Relay (8Wire) (A13
to A1lTB1 and TB2)

Alarm Relay (5 Wire) (A14
to A11TB2)

22
23

332-2723
B12-0065 42

1, 24
338-2278

338-2546
338-2678
338-2818

43 50$-0258
44

322-1304

338-1835

338-1836

305-082425 Board, Voltage Regulator (VR21) 323-1306
(Also available from Newage 45 323-1200
as part number EOOO-24030) 46 353-0094-01

Jumper, Terminal (TB21-22 to 47 357-0030
21) 48 359-0051

Resistor (TB21-32 to 26) 49 -
Screw, Machine - Round Head -

Cross Recessed With IT 50 332-1571
(#8-32x 1“)

Board, Printed Circuit - 51 350-1224
Alarm Relay (A14)

26

27
28

350-1222
815-0540

49



AC Control Door Assembly

8

REF PART
m. NO.

1
301-9054-03
301-9054-02

2
302-1148
302-1753

3
302-1147
302-1683
302-1684

4 517-0131

QTY

USED

1
1

O@c

o@@

%i!k

(?

PART
DESCRIPTION

Door, Control - AC
Without Maters
With Three Meters

Voltmeter (M21)
0-300/600
0-750

Ameter (P422)
0-75/150
0-100/200
0-150/300

Plug, Hole (3/8” Hole)

REF PART
w. w.

5
302-1720
302-1968

6 322-0363

7 303-0261
8 308-0882

1

/

6

—4

—9

9 303-0032

QTY

U6ED

B66B

Meter,
1 Spec
1 Spec
1 Light,

Lower Scale (0S21, 0S22)
1 Potentiometer (R21)

PART
DESCRIPTION

Frequency (M23)
A-C
D
Indicator - Ucmer/

1 Switch, Rotary - Voltmeter/
Ammeter (Knob Not Included)
(s21)

1 Knob, Rotary Switch

50



DC Control Door Assembly

.

\’ ‘“
“ \

9ooi3

REF PART
No. No.

J

301-9055-02

301-9055-01

2 815-0385

3 870-0183
4

322-0359-02
322-0360-02

5 322-0369-02
6 322-0361
7 322-0017

8 193-0352

QTY
USED

1

1

4

4

:
1
1
1

1

PART
DESCRIPTI@l

Door, Control - DC
Doors With Three Round

Gauge Holes
Doors With Five Round

Gauge Holes
Screw, Machine - Round Head

(#6-32 X 1/2”)
Nut, Hex - With ET (#6-32)
Light Assembly, Indicator

(Includes Wiring Harness and
Connector Housing) (A12)

7 Light Assembly
12 Light Assembly

Light, Indicator - Replacement
Light, Panel (DS1l)

Bulb, Panel Light -
Replacement

Gauge, Oil Pressure (Mll)

REF PART
No. ND.

9 193-0351
10 302-1642
11 302-0885
~~ 308-@89~

13 308-0784

14 517-0131
15 193-0250

16 302-1723
1’1 361-6257
18 308-0853

19 322-0223

16

QTY
USED

1
1
1
1

1

1
2

2
1
1

1

PART
DESCRIPTIm

Gauge, Water Temperature (M12)
Voltmeter (M13)
Meter, Time Total i:zincj (M14)
Switch, Rocker - Restart/

Preheat/Panel Light (511)
Switch, Rocker - Run/Stop,/

Remote (S12)
Plug, Hole (3/8” Hole)
Resistor (Mounted on oil

Pressure and Water Temper,~tu:-e
Gauges) (Rll, R12)

Ammeter - 81ank Scale
Switch - 81ank
Switch, Pushbutton - Emergency

Stop (Includes Bulb) (S14)
Bulb, Pushbutton Switch -

Replacement

51



Tachometer

3

REF PART fJTYD PART
NQ. m. DESCRIPTI~

1 302-1873-01 1 Tachometer [0-4000

‘1

2 301-6257 Blank, Switch
3 302-1723 : Anwnater, Blank Scale

RPM) (M16)

52



Alarm Relay Soard
(Begin Sfwc E)

5

300-4228

REF PART
No. No.

1

300-4111-02
300-4111-04

2 307-1056

3 815-0544

QTY
USED

1
1
1

6

4

PART
DESCRIPTION

8oard, Relay - Alarm
(Includes Relay)
Without Form C Relays
With Form C Relays

Relay (Quantity Used as
Required) (K1,K2,K3)

Screw, Machine - Round
Head - Cross-Recessed With
Internal Tooth
(#6-32 X 1/2”)

Standoff (Clear) (1-7/8”)

REF PART
NO. NO.

5 870-0517-02
6 338-2875

7 323-1291
8 323-1199
9 323-1200

QTY PART
USED DESCRIPTION

2 Standoff (Yellow) (2”)
1 Harness, Wiring (Includes

Parts Marked *) (Ail-T81
and TB2 to Alarm Relay
8oard)

2 *Plug - 9 Place (P1,P2)
9 *Pin, Contact
8 *Socket, Contact

* - parts Included in 338-2875 Wiring Harness



\

REF PART QTY PART REF
m. NO. USED DESCRIPTION No.

.

3

/

4

PART QTY PART
NO. USED DESCRIPTI~

1 307-1056 3 Relav, Run (Kll) 3 319-0447 1 Bracket, Mounting - Relay

2 815-0388 4 Screw, Pan Head - Cross 4 323-0804 3 Socket, Relav

Recessed Thread 5 307-1987 6 Holddown, Re]av
(#6-32 X 1/2”:)

54



Ovar/Under Voltage Relay

REF PART
m. m.

1 307-2552

2 338-2123

3 301-9933
4 301-6987
5 402-0354
6 856-0002
7 860-0008
8 821-0017

PART
DESCRIPTION

Relay, Voltage - Over/Under
(120VAC) (A17)

Harness, Wiring - Over/Under
Vo 1tage

Plate, Mounting - Relay
8racket, Mounting - Relay
Mount, Shock
Washer, Lock - EIT (#8)
Nut, Hex (#8-32)
Screw, Cap - Self-Locking

(5/16-18 X 1/2”)

55

REF PART
No. m.

9 850-0045
10 862-0014
11 812-0082

12 307-1911

13 323-0804
14 322-0384-09
15 332-0898
16 332-0942

QTV
USED

2
2
4

1

1
1
1
3

PART
DESCRIPTICM

Washer, Lock - Spring (5/16”)
Nut, Hex (5/16-18)
Screw, Machine - Round Head

(#8-32 X 3/4”)
Relay, Delay -Time (.lto10

Seconds) (K17)
Socket, Relay
Light, Indicator - “0/U Volt”
Terminal, Ring
Tie, Cable



Control Space H~8ter

f
I

8’
\b

w-

C4a

—— ---------——----_..—_________

7

REF PART
ND. w.

1 98-3232
2 870-0183

3 854-0006
4 301-1886
5 860-0006
“ 812-0070

8 309-0128
9 800-0034

10 526-0113

QTY
USED

1
2

4
1

:

1
2

2

PART
DESCRIPTIffl

Decai, Warnlna “Shock Hazard”
Nut, Self-Locklna - Hex

[#6-32}
Washer, Lock - IT t#6)
Cover
Nut, Hex (#6-32)
Screw. Machine - Round Head

f#6-32 X l-1/4”~
Thermostat - Ad.iustable
Screw, Cao - Hex Head

(5/16-18 X 2-1/4”~
Washer. Flat [5/16”1

REF PART
No. No.

11 870-0257

12 130-1107
13

333-0151
333-0378

14
335-0161
338-2181

950s

OTY PART
USED DESCRIPTI~

2

2

1
1

1
1

Nut, Seif-Lockina - Hex
(5/16-18)

Spacer
Heater, Electrical

75 Watt, 120 VAC
300 Watt, 240 VAC

Cable. Electrical
120 VAC
240 VAC (Wirina Harness

with Diode 357-0013,
Less Pluo)

56



Rear Panel

\

\

4
I
1

1

I I
1

I
I
I

,
I

I
1

I
I
I I
\. I

41%
j. ,

‘. .

883t2

PART
DESCRIPTION

Foam

P&RT
DE8CRIPTIUII

REF PART
ND. m.

QTY
U8ED

REF PART
No. NO.

QTY
USED.

5 128-0129
6 301-9668
7 301-9669
8 821-0010

1
1

1:

1
319-0868

Panel, Rear
Without Circuit Breaker

Open i ng
With Circuit 8reaker Opening

Tape, Sealing - Bulk (Order
by the foot)

1/8” Thk x 1“ Wide - 9’
required

3/8” Thk x 3/4” Wide - 3’
required

Screw, Cap - Hex Locking Head
(1/4-20 X 5/8”)
Without Circuit Breaker

Open i ng
With Circuit Breaker Opening

Bracket, Box Mounting
Left Side
Right Side

80X, Circuit Breaker
Panel, Box
Screw, Cap - Hex Locking Head

(1/4-20 X 1/2”)
Breaker, Circuit - 3 Pole,

225 AMp, 240 Volt

1

1319-0930
2

19 320-1555-10

895-0308
10 319-0285
11 812-0157

1
4

Cover
Screw, Machine - Round Head

(1/4-20 X 1-3/4”)
Washer, Flat (1/4”)
Washer, Lock - Spring (1/4”)
Edging

895-0170

12 526-0108
13 850-0040
14 508-0305-02

4
4
1

3

821-0018 17

29821-0018
4

319-0973
319-0974

57



P8i Rt

REF PART QTY PART REF PART QTY PART

NO. NO> USED DESCRIPTION ~~. ~, USED DESCRIPTION
t:,

‘....)

Onan Green Enamel Cummins Beige Enamel

(Non-kletalic) 525-0551-02 - 13 Oz. Pressurized Spray Can

525-0305 - 13 Oz. Pressurized Spray Can 525-0551-03 - Quart Can

525-0306 - Quart Can 525-0551-04 - Gallon Can

525-0304 - Gallon Can
Onan Black Ermnal

525-0308-02 - 13 Oz. Presaureized Spray Can

,’

58



Part Mo.

98-3232
98-6142
98-6143
98-6233
98-6361
98-6409
98-6409

121-0087
121-0088
121-0090
128-0119
128-0120
128-0121
128-0123
128-0124
128-0125
128-0126
128-0129
128-0130
130-1107
130-2003
130-3415
130-3415
130-3416
130-3605
130-3605
130-3607
130-3617
130-3618
130-3619
130-3620
130-3638
130-3665
130-3665
t30-3671
130-3741
130-3742
130-3743
130-3752
130-3759
130-3914
130-3915
130-3929
130-3983
140-1260
140-1548
140-2157
140-2158
140-2159,,
140-2163

,,

Pagtl

56
45
45
45
35

7
9
5
5
5

~~

33
33
18
18
18
18

57
33
56
25
25
26
18
25
26
33
18
18
18
18
18
25
26
25
25
25
25
18
13
26
26
26
26
15
15
15
15
15
15

Part b.

140-2164
140-2166
140-2177
140-2227
145-0596
147-0815
147-0816
150-~7~3

150-0723
150-0723
150-0723
150-0956
150-0956
150-0956
150-0956
150-2007
150-2187
150-2201
150-2203
150-2218-01
150-2231
150-2232
150-2251
150-2309
150-2309
150-2309
150-2309
150-2381
151-0611
151-0632
154-2708
154-2708
155-1421
155-2062-07
155-2175
155-2175
155-2279
155-2353
155-2376-02
155-2376-02
155-2459
155-2459
155-2460
155-2460
155-2461
155-2461
155-2478
155-2479
155-2479
155-2483

P-

15
15
15
15
13
29
29
37
39
41
43
37
39
41
43
19
19
19
19
19
19
19
19
37
39
41
43
19
19
27
16
17
16
17
16
17
16
28
16
17
16
17
16
17
16
17
16
16
17
16

Part lb.

155-2498
155-2498
155-2609
159-1208
159-1242
159-1264
191-1541

16
17
17
21
21
21
49

191-1962-02
191-1963-02
191-1981
191-1983-02
191-2103
193-0244
193-0250
193-0322
193-0351
193-0352
193-0375
201-3434-01
201-3434-01
201-3434-02
201-3434-02
201-3434-02
201-3446
201-3473-01
201-3473-02
201-3473-03
201-3475-01
201-3485-01
201-3485-02
201-3496-01
201-3496-02
201-3496-03
201-3496-04
201-3496-05
201-3497-01
201-3497-02
201-3497-03
201-3497-04
201-3497-05
201-3497-06
211-0422
211-0422
211-0423
211-0423
220-4233
220-4293-04
220-4293-04
220-4293-05
220-4293-05

11

11

10
10
11
13
51
27
51
51
13
37
39
37
39
43
46
37
37
37
41
41
41
39
39
39
39
39
43
43
43
43
43
43
37
39
41
43
46
37
39
37
39

‘Part -.

220-4293-05 41
220-4293-05 43
220-4293-06 43
220-4296-01 37
220-4296-01 39
220-4296-02 37
220-4296-02 39
220-4296-03 37
220-4296-03 39
~~@.4q95-13 ag

220-4296-14 39
220-4296-15 39
220-4296-16 39
220-4299-01 41
220-4299-01 43
220-4299-02 43
220-4299-05 43
220-4299-06 43
220-4299-07 43
220-4299-08 43
226-4114 5
231-0316 37
231-0317 39
231-0318 37
231-0318 39
231-0319 41
231-0319 43
231-0325 43
231-0328 39
232-3421 37
232-3421 39
232-3421 41
232-3421 43
232-3430-01 37
232-3430-01 39
232-3430-02 37
232-3430-02 39
232-3430-03 39
232-3430-04 39
232-3441 37
232-3441 39
232-3443 37
232-3443 41
232-3462-01 37
232-3462-01 41
232-3462-01 43
232-3462-02 46
232-3474 43
232-3511 46
232-3542 33

59



Part ?40. Page

232-3550 37
232-3550 39
232-35!50 43
232-3573 41
232-3573 43
232-35?4 41
232-3$93 41
232-3699 39
232-3699 43
234-0853-01 41
234-0853-01 43
234-0$53-02 43
234-0853-03 43
234-0853-04 43
234-0863 39
234-0867 41
234-0867 A*

234-0875-01 ;;
234-0875-01 41
234-0875-01 43
234-0875-02 46
234-0878 37
234-0878 39
234-0879 41
234-0879 43
234-0902-01 37
234-0902-02 37
234-0903 39
234-0906-01 41
234-0936-01 39
234-0936-02 39
234-0937-01 43
234-0937-02 43
234-0937-03 43
234-0937-04 43
300-2810 49
300-2812 49
300-2856 49
300-2863 49
300-3464 23
300-4111-02 53
300-4111-04 53
301-1886 56
301-6257 51
301-6257 52
301-6987 55
301-8065 49
301-8851 49
301-9054-02 50
301-9054-03 50

Part No.

301-$M155-01
301-9055-02
301-9668
301-9669
301-9933
302-0885
302-1147
302-1;48
302-1642
302-1683
302-1684
302-1720
302-1723
302-1723
302-1753
302-1868-03
302-1868-04
302-1868-05
302-1873-01
302-1937
302-1968
303-0032
303-0261
304-0807
304-0807
304-0807
304-0807
305-0824
307-1056
307-1056
307-1911
307-1987
307-2167
307-2552
307-2677-02
308-0739
308-0784
308-0853
308-0882
308-0892
308-0912
308-0913-04
308-0932-02
308-0932-03
308-0933-01
309-0128
309-0269
309-0272
309-0553
309-0554

Page

51
51
57
57
55
51
50
!56
51
50
50
50
51
52
50
47
47
47
52
47
52
52
52
37
39
41
43
49
53
54
55
54
13
55
23
23
51
51
50
51
23
23
35
35
35
56
13
13
13
13

Part HQ.

309-0561
315-0431
315-0686
319-0285
319-0447
319-0485
319-0486
319-0811
319-0812
319-0868
319-0930
319-0936
319-0937
319-0938
319-0939
319-0967
319-0968
319-0973
319-0974
319-1321-01
320-0541
320-1555-10
320-1653
320-1654
320-1674
320-1675-04
320-1675-05
320-1675-06
320-1676-02
321-0094
321-0231
321-0270
322-0017
322-0223
322-0359-02
322-0360-02
322-0361
322-0363
322-0369-02
322-0369-02
322-0384-09
322-0403-02
322-0413
323-0804
323-0804
323-1104
323-1109
323-1199
323-1200
323-1200

60

Page

13
35
23
57
54
23
23
33
33
57
57
35
35
35
35
35
35
57
57
33
35
57
23
23
35
35
35
35
35
49
49
49
51
51
51
51
51
50
51
51
55
23

5
54
55
35
35
!53
49
53

Part I$Q. mlw ‘

323-1302 23
323-1302 49
323-1304 49
323-1306 49
323-1308 49
323-1374-04 23
323-1471 35
330-0141-(33 45
330-0141-04 45
**A--A* 49
CJau-u [VA 45
331-0027 23
331-0042 23
332-0051 13
332-0052 49
332-0607 49
332-0898 55
332-0942 55
332-1043 49
332-1473 31
332-1571 49
332-2605 23
332-2723 49
332-2738 13
332-2739 13
332-2921 13
332-3023 45
332-3024-11 45
332-3041 35
332-3042 35
332-3043-02 35
332-3043-03 35
332-3167 13
333-0151 56
333-0291-01 28
333-0291-02 28
333-0292-01 28
333-0292-02 28
333-0378 56
333-0386 28
333-0387 28
333-0438-07 45
333-0438-08 45
333-0445 45
333-0446 45
335-0161 40
337-1837 31
337-1837 49
337-2463 35
338-1835 49
338-1836 49 11,



Wumricul Index

Part woe Page

338-2121
338-2123
338-2277
338-2278
338-2382
338-2403
338-2404
338-2508
338-2546
338-2552
338-2566-03
338-2566-04
338-2566-05
338-2567
338-2678
338-2818
350-1222
350-1224
353-0094-01
357-0030
357-0091
357-0091
..” -A-d
aa-1-wwsl
357-0091
357-0092
357-0092
357-0092
357-0092
358-0135-01
358-0135-01
358-0135-01
358-0135-01
358-0135-02
358-0135-02
358-0135-02
358-0135-02
359-0051
370-4066
399-0117
399-0121
399-0122
402-0354
402-0527
402-0637
402-0638
402-0639
403-2567-01
403-2965
403-3002
403-3004

56
55
49
49
23
23
23
46
49
27
35
35
3!5
23
49
49
49
49
49
49
43
45
47
49
43
45
47
49
43
39
41
43
37
39
43
45
49
23
23
23
23
55
49
31
31
31
31
33
31
31

Part No.

.-- ----
4U3-$UU5
403-3014
403-3028
403-3029
403-3034
403-3041-01
403-3042-01
403-3042-02
403-3097
403-3592-01
403-3593-01
403-3594-01
403-3596-01
405-4172
405-4173
405-4174
405-4175
405-4181
405-4195
405-4216
405-4240
405-4244
405-4247
405-4250
405-4256
405-4257
405-4258
405-4261
405-4263
405-4264
405-4268
405-4268
405-4273
405-4283
405-4285
405-4291
405-4579-01
406-0332
406-0333
406-0334
406-0700
406-0709
406-0710-02
410-1033
410-1033
410-1035
410-1035
410-1036
410-1036
410-1047

31
31
31
31
31
31
31
31
31
21
21
21
21
33
33
33
33
33
18
33
33
33
33
33
33
33
33
18
33
33
16
17
31
33
33
18
33
49
49
49
33
35
35

7
9
7
9
7
9
7

~~$ ~ .

410-1047
410-1048
410-1048
410-1049
410-1049
410-1050
410-1050
410-1052
410-1052
410-1062-01
410-1063
410-1064
410-1110
410-1112
410-1118
410-1119
415-0565-11
415-0566-11
416-0446
416-0893
416-0896
416-0921
416-0962
416-0963-02
501-0502-02
501-0562
501-0563
501-0564
502-0029-03
502-0054
502-0153
502-0876
502-0942
502-1103
502-1121
502-1122
503-0151
503-0183
503-0183
503-0276
503-0276
503-0276
5fJ3_0354

503-0354
503-0365
503-0365
503-0429
503-0465
503-0648
503-0731

Page

9
7
9
7
9
7
9
7
9
7
5
5
7
9
9
9

21
21
13
13
31
13
31
31
21
21
13

5
13
21
26
13
23
13
13
13
15
23
28
13
25
26
25
26
25
26
26
15
15
25

Part Wo.

503-0731
503-0976
503-0980
503-0998
503-0999
503-1180
503-1379-02
503-1520
503-1542
503-1543
503-1660-02
503-1732
503-1733
503-1739
503-1739
505-0018
505-0025
505-0026
505-0059
505-0098
505-0104
505-0172
508-0001

——_-
508-0015
508-0021
508-0021
508-0051
508-0139
508-0139
508-0139
508-0139
508-0228
508-0258
508-0298
508-0305-02
508-0305-02
508-0305-02
508-0313
508-1057
508-1057
508-1057
508-1057
508-1078
509-0266-01
509-0266-01
509-0266-02
509-0266-02
510-0164
51O-O’I64
510-0165

26
13
25
15
15
17
25
15
15
15
23
25
25
25
26
21
23
13
13

13
13
21
49
13
25
26
26
37
39
41
43
45
49

5
57
39
43
25
37
39
41
43
49
37
39
41
43
41
43
37

61



51O-O1IM
515-0298-01
!515-0298-01
51!5-0298-02
515-0298-02
515-0298-02
515-0298-02
517-0131
517-013?
517-0135
517-0135
517-0135
517-0135
518-0083
518-0083
518-0122
518-0122
518-0599
518-0600
520-0993
525-0304
525-0305
525-0306
!525-0551-02
525-0551-03
525-0551-04
526-0003
526-0008
526-0008
526-0015
526-0018
526-0022
526-0022
526-0026
526-0028
526-0030
526-0030
526-0077
526-0077
526-0081
526-0108
526-0113
526-0115
526-0174
526-0174
526-0174
526-0196
526-0213
!526-0213
526-0219

39
37
39
37
39
41
43
w
51
37
~~

41
43
41
43
37
~g

5
5

16
58
58
58
!38
58
58
23
13
19
31
19
23
35
35
27

7
9

41
43
33
57
56
19
37
39
41
19
37
39

7

Part No.

526-0219
526-0219
526-0219
526-0219
526-0240
526-0240
526-0240
526-0259
526-0259
526-0259
5~5-0259

526-0327
526-0403
526-2050
526-2080
526-2080
526-2100
526-2100
526-2100
526-2100
526-2120
526-2120
526-2120
526-2140
526-2140
526-2140
718-1815
720-1119
720-1119
720-1119
740-1008
775-0049
800-0005
800-0010
800-0010
800-0013
800-0024
800-0024
800-0028
800-0028
800-0030
800-0034
800-0045
800-0050
800-0052
800-0052
800-0053
800-0091
800-0091
800-0092

Pago

9
17
21
19
37
41
43
37

39
41
43
19
13
45
41
43
37
39
41
43
33
37
39
15
41
43
18
39
41
43
13
46
35
17
23
19

5
49
23
35
31
56
49
33

7
9

35
21
31

7

Part No.

800-0092
800-0098
800-0103
800-0103
800-0138
800-0140
800-0142
800-2008
800-2039
800-2039
800-2042
800-2042
800-2042
800-2042
800-2058
800-2058
800-2058
800-2060
800-2060
800-2060
800-2060
800-2060
800-2085
800-2085
800-2085
800-2086
800-2086
800-2086
800-2087
800-2087
800-2087
800-2087
800-2088
800-2088
800-2088
800-2088
800-2088
800-2090
800-2090
800-2090
800-2090
800-2091
800-2091
800-2093
800-2093
800-2110
800-2110
800-2110
800-2111
800-2112

Page

9
31

7
9

31
31
31
46
37
39
37
39
41
43
13
37
39
19
37
39
41
43
16
17
47
13
37
39
37
35
41
43
11
37
39
41
43
37
39
39
41
41
43
41
43
13
15
19
19
13

Part No.

800-2112
800-2112
800-2113
800-2113
800-2119
800-2173
805-0015
805-0015
805-0015
$Mx-~~~~---
809-0036
812-0061
812-0063
812-0065
812-0066
812-0070
812-0075
812-0075
812-0082
812-0082
812-0157
813-0103
813-0105
815-0162
815-0172
815-0261
815-0290
815-0350
815-0385
815-0385
815-0388
815-0418
815-0446
815-0540
815-0544
815-0544
815-0607

-’ml

41
45
43
45
31
37
37
39
41
43
13
35
49
49
35
56
13
23
35
55
57
35
16
35
19

5
31
23
23
51
54
35
45
49
49
53
33

815-0761-01 46
815-0766 45
815-0771 33
815-0793-03 37
815-0793-03 39
815-0793-03 41
815-0793-03 43
816-0099 31
821-0004 41
821-0005 19
821-0005 47
821-0008 35
fi~l-oolo 57 ,

,!,’

62



Part M.

821-0014
821-0016
821-0017
821-0018
821-0018
821-0018
821-0018
821-0018
821-0018
821”0018
821-0018
821-0021
821-0021
821-0030
821-2020
821-2020
821-2020
821-2020
821-2021
821-2021
821-2021
821-2021
822-3049

850-0025
850-0030
850-0040
850-0040
850-0040
850-0040
850-0040
850-0045
850-0045
850-0045
850-0045
850-0045
8!50-0046
850-0050
850-0050
850-0050
850-0050
850-0050
850-0060
850-0060
850-0109
850-2003
850-2004
850-2005
850-2005
850-2005
850-2005

49
15
55
13
1$
21
25
26
33
35
57
17
41
31
37
39
41
43
37
39
41
43
45
13
13
23
31
29
35
57

5
23
31
49
55
35

7
9

13
33
35

7
9

33
45
45
10
37
39
41

Part Wo.

mm-mrm--- ----
850-2006
850-2006
850-2006
850-2006
850-2006
850-2008
850-2008
850-2008
850-2008
850-2008
850-2008
850-2008
850-2008
850-2010
850-2010
850-2010
850-2010
850-2010
850-2010
850-2010
850-2012
850-2012
850-2012
850-20’12
850-2012
850-2012
850-2058
850-2060
850-2060
853-0003
853-0003
853-0005
853-0013
853-0013
853-0013
853-0013
853-0013
854-0006
856-0002
856-0006
856-0008
856-0008
856-0010
856-0010
856-0010
856-0010
856-0010
856-0013
860-0006

Pa@

43
37
39

41
43
46
10
13
18
19
37
39
41
43
11
47
37
39
41
43
46
13
15
19
31
41
43
43
16
17
35
49
35
49
37
39
41
43
56
55

5
31
49
31
37
39
41
43
13
56

63

Part k.

860-0008
860-2005
860-2006
860-2008
860-2009
862-0001
862-0001
862-0001
862-0001
862-0001
862-0001
862-0002
862-0003
862-0003
862-0003
862-0003
862-0014
862-0015
862-0015
862-0016
862-0016
862-0016
862-0018
870-0048
870-0053
870-0065
870-0131
870-0131
870-0131
870-0131
870-0181
870-0183
870-0183
870-0183
870-0188
870-0196
870-0212
870-0212
870-0212
870-0212
870-0212
870-0221
870-0221
870-0235
870-0250
870-0250
870-0250
870-0250
870-0257
870-0257

55
45
10
10
47
31
29
37
~~

41
43
35

7
9

33
35
55
23
31

7
9

17
33
17
19
16
19
47
35
49
31
35
51
46
16
13
13
16
25
19
33
23
35
33
37
39
41
43
15
21

Part No.

870-0257 26
870-0257 31
870-0257 56
870-0458 23
870-0462 16
870-0462 17
870-0490 31
870-0491 31
g70+5f7+l 53

870-0517-02 53
870-1063 33
870-2056 13
871-0015 49
871-0028 13
871-0131 13
880-0440 7
880-0443 7
880-0443 9
880-0444 t)

895-0170 2:
895-0170 26
895-0170 33
895-0170 35
&35.Qf7Q K7

895-0172 ;4
895-0182 25
895-0182 26
895-0182 33
895-0308 18
895-0308 33
895-0308 35
895-0308 57
898-0016 5
898-0861 5
898-1254-19 45



OKTRIBUTOR

CUMINS ENGINE CC9W%WY, INC.
Columbus, Indiana, USA
47202-3005

MENAGE &NGINEERSLIMITED
P*O. *X 17
Barnack Road
Stamford, Li?w.mlnshire, England
PE9 2NB

NEWA13EENGINEERS PTY. LIMITED
2A Parkes Street, Thornleigh
New South Wales 2120, Australia

NEWAGE EQUIPMENT LIMITED
P.O.Box 427, Islington,

Ontario, Canada M9A 4X4

NEWAGE ENGINEERS G.m.b.H.
Archenholzstr 69,2000
Hamburg 74, West Germany

P.T. NEWAGE ENGINEERS INDONESIA
P*O, Box 70/JAT

Ji. Pulogadung 21

Kawasan J.ndustri Pilogadung

Jakarta 13001 Indonesia

NEWAGE XTALIA S.r.l.
Viale Fulvio Testi 56
20125 Milan, Italy

NEWAGE NORGE A/S
Staalfjera 12
Oslo 9, Norway

NEWAGE (FAR EAST) PTE LIMITED
Ghim Moh P.O. Box 1016

Singapore 1027

sTAMFORD IBERICA S.A.
Paseo de la Castellano 62
Madrid 1, Spain

NEWAGE LIMITED
P.Cl. Box 103
3 Independence Court
Folcroft Industrial Park
Fnlcroft, Pennsylvania, USA
19032

Telephone: 0780-62552
Telex: 32268
Cables: “ NewagefS Stamford

Telephone: Sydney 8751933
Telex: 26686

Telephone: 416-259-3741
Telex: 06-967676

Telephone: 040-712-20-44/45
Telex: 2174397

Telephone: 486654
Telex: 49204 NEWIND IA

Telephone: 6420-868/64-36-602
Telex: 330541

Telephone: 25-1635
Telex: 18835

Telephone: 7776203
Telex: 33404

Telephone: 261-8558/8566
Telex: 43551

Telephone: 215-534-9500
Telex: 845276

I
,’

64


